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GASKETS - ENGINE

2360 Series
2460 Series
2510 Series






2360 SERIES
2460 SERIES
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ENGINE OVERHAUL
GASKET SET - TX13206

2360, 2360 DTC, 246

2460 SD, 2460 SD- DTC 2460 DTC




2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2460 DTC

DET. NO.

VENDOR NO.

115.01.202
115.02.034
115.01.203
115.01.209

115.16.106
115.02.137
115.01.199
115.11.137
115.16.105

115.01.200
115.11.140
115.02.136

ENGINE OVERHAUL

GASKET SET -- TX1 3206
LONG NO. DESCRIPTION

TX13206 Gasket Set

TX10110 Gasket L.H. Block to Qil Pan
TX10130 Gasket-Head

TX10111 Gasket R.H. Block to Qi Pan
TX10117 Gasket

TX10322 Gasket-Fuel Injection Pump
TX10158 Gasket-Manifold

TX10107 Gasket-Housing

TX10279 Gasket-Water Pump Support
TX10321 Spacer-lnjection Pump
TX10108 Gasket-Cover

TX10282 Gasket-Thermostat
TX10157 Gasket-Manifold

QTy.
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ENGINE OVERHAUL
GASKET SET - TX13206

2360, 2360 DTC
2460 SD, 2460 sD-DTC, 2460 DTC




ENGINE OVERHAUL

GASKET SET -- TX13206 ‘
2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2460 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION
13 115.02.133 TX15108 ,,,Gasket-Valve Cover (2360-2460)
13 115.02.135 TX10156 * Gasket-Valve Cover (Old Styley*
14 115.11.143 TX10285 Gasket-Water Pump to Radiator Hose
15 115.02.015 - TX10131 Gasket-Water Pump to Radiator Hose
16 115.01.198 TX10106 Gasket-Cover
17 115.01.207 TX10115 Gasket
18 115.01.207 TX10114 Gasket-Rear Cover to Block
19 115.06.012 TX10222 Gasket o
20 115.11.136 TX10278 Gasket-Water_ Pump
21 115.01.205 TX10113 Gasket Oil Pan Cover
22 115.11.139 TX10281 Gasket-Flange to Pump
23 115.08.118 TX10249 - Gasket-Oil Pan
24 115.16.107 TX10323 Gasket-Fuel Pump
25 115.01.208 TX101186 Gasket
26 115.16.214 TX10373 Gasket-Fuel Injector
27 115.02.142 TX101863 Gasket
28 115.11.144 TX10286 Sealing Ring
29 115.08.224 TX10250 Gasket Qil Filter
30 115.01.204 TX10112 Seal-Rear
31 NUT-PN 101 22,2/28 TX50034 Packing
32 NUT-PN 103 TX50041 Washer—Sealing
33 1830-105.000 TX51005 Washer
34 115.01.210 TX10118 Seal Ring
35 115.01.201 TX10109 Seal-Front
36 NUT-PN 39 60-7,3x24 TX50285 Seal-Ring
37 NUT-PN 103 8,2/14 TX50047 Washer
38 NUT-PN 101 8,2/12 TX50037 Washer-Sealing
39 NUT-PN 103 16,2/21 TX50043 Washer
40 NUT-PN 103 12/18 TX50040 Washer
41 115.01.233 TX15101 Gasket-Rear Cover
- 2601.06.0305 TX17064 Gasket-Stack
- 2404.01.1018 TX17053 Gasket-Front Cover
- 115.01.306 TX17130 Gasket-Rear
- TX50265 Seal-Front Crankshaft

TX50266

Seal-Rear Crankshaft

Qry.
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PAN AND SUMP GASKET SET
TX13208

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2460 DTC




PAN AND SUMP GASKET SET

TX13208
2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2460 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTy.
- TX13208 Pan and Sump Gasket Set 1
1 115.01.202 TX10110 Gasket L.H. Block to Qil Pan 1
2 115.01.203 TX10111 Gasket R.H. Block to Qil Pan 1
3 115.01.205 TX10113 Gasket-Oil Pan Cover 1
4 115.01.204 TX10112 Seal-Rear 1
5 115.01.201 TX10109 Seal-Front 1



VALVE GRINDING GASKET SET
TX13207

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2460 DTC




2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2460 DTC

DET. NO.

1
2
2
3

Voo

VENDOR NO.

115.02.034
115.02.133
115.02.135
115.02.136

115.11.140
115.06.012
115.02.137
115.11.144
115.02.015

2601.06.0305

VALVE GRINDING GASKET SET

LONG NoO.

TX13207
TX10130
TX15105
TX10156
TX10157

TX10282
TX10222
TX10158
TX10286
TX10131

TX17064

TX13207

DESCRIPTION

Vaive Grinding Gasket Set
Gasket-Head

Gasket-Valve Cover (2360-2460)
Gasket-Valve Cover (OId Style)
Gasket-Manifold

Gasket-Thermostat Body
Gasket

Gasket-Manifolg

Seal Ring
Gasket-Manifold

Gasket-Stack

QTy.
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GASKETS

2510 Series






“
. L
o
" .‘1

o A A

oty

7 g ¥
3 ".-"'_'L:& ‘i'l'.l



GASKETS FOR ENGINE
ENGINE OVERHAUL GASKET SET -- TX16502
2510, 2510 SD

2510 SD-DTC
2510 DTC




GASKETS FOR ENGINE
ENGINE OVERHAUL GASKET SET -- TX16502

2510, 2510 SD

2510 SD-DTC

2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION Qry.
1 115.01.202 TX10110 Gasket L.H. Block to Oil Pan 1
2 115.02.035 TX15103 Gasket-Head 1
3 115.01.203 TX10111 Gasket R.H. Block to Oil Pan 1
4 115.01.209 TX10117 Gasket 2
5 115.16.106 TX10322 Gasket-Fuel Injection Pump 1
6 115.02.137 TX10158 Gasket-Manifold 1
7 115.01.199 TX10107 Gasket-Housing 1
8 115.11.137 TX10279 Gasket-Water Pump Support 1
9 115.16.105 TX10321 Spacer-Injection Pump 1
10 115.01.200 TX10108 Gasket-Cover 1
11 115.11.140 TX10282 Gasket-Thermostat Body 1
12 115.02.136 TX10157 Gasket-Manifold 1
- 115.02.136 TX16502 Gasket Set-Engine Overhaul -
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GASKETS FOR ENGINE
GASKET SET , CONT'D. -- TX16502

2510, 2510 SD
2510 SD-DTC
2510 DTC




GASKETS FOR ENGINE

GASKET SET, CONT'D. -- TX16502
2510, 2510 SD

2510 SD-DTC
2510 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION
13 115.02.133 TX15105 Gasket - Valve Cover
14 115.11.143 TX10285 Gasket-Water Pump to Radiator Hose
15 115.02.015 TX10131 Gasket-Manifold
16 115.01.198 TX10106 Gasket-Cover -
17 115.01.207 TX10115 Gasket
18 115.01.206 TX10114 Gasket-Rear Cover to Block
19 115.06.012 TX10222 Gasket
20 115.11.136 TX10278 Gasket-Water Pump
21 115.01.205 TX10113 Gasket-Oil Pan Cover
22 115.11.139 TX10281 Gasket-Flange to Pump
23 115.08.118 TX10249 Gasket-Oil Pump
24 115.16.107 TX10323 Gasket-Fuel Pump
25 115.01.208 TX10116 Gasket .
26 115.16.214 TX10373 Gasket-Fuel Injector
27 115.02.142 TX10163 Gasket
28 115.11.144 TX10286 Sealing Ring
29 115.08.224 TX10250 Gasket-Qil Filter
30 115.01.204 TX10112 Seal-Rear
31 NUT-PN 101 TX50034 Packing (22 2/28)
32 NUT-PN 103 TX50041 Washer-Sealing
33 1830-105.000 TX51005 Washer
34 115.01.210 TX10118 Seal-Ring
35 115.01.201 TX10109 Seal-Front
36 NUT-PN 39 60-79 TX50285 Seal-Ring (3x 2.4)
37 NUT-PN 103 TX50047 Washer (8,2/14)
38 NUT-PN 101 TX50037 Washer-Sealing (8.2/12)
39 NUT-PN 103 TX50043 Washer (16.2/21)
40 NUT-PN 103 TX50040 Washer (12/18)
141 115.01.233 TX15101 Gasket-Rear Cover
- 2601.06.0305 TX17064 Gasket-Stack
- 2404.01.1018 TX17053 Gasket-Front Cover
- 115.01.306 TX17130 Gasket-Rear
: TX50265 Seal -Rear Crankshaft
- TX50266 Seal-Rear Crankshaft

12
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VALVE GRINDING GASKET SET
TX16503

2510, 2510 SD
2510 SD-DTC
2510 DTC

13



2510, 2510 SD
2510 SD-DTC
2510 DTC

DET. NO.

NN -

tooNe

ENGINE OVERHAUL GASKET SET -- TX16503

VENDOR NO.

115.02.035
115.02.133
115.02.136
115.11.140
115.06.012

115.02.137
115.11.144
115.02.015

GASKETS FOR ENGINE

LONG NO.

TX15103
TX15105
TX10157
TX10282
TX10222

TX10158
TX10286
TX10131
TX16503
TX17064

DESCRIPTION

Gasket-Head
Gasket-Valve Cover
Gasket-Manifold
Gasket-Thermostat Body
Gasket

Gasket-Manifold

Seal-Ring

Gasket-Manifoid

Gasket Set, Valve Grinding
Gasket-Stack

14
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COOLING SYSTEM

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD,
2510SD-DTC, 2510 DTC

W3LSAS ONIT00D






COOLING SYSTEM

Radiator & Hoses

Fan, Fan Belt, Thermostat, & Water Pump.......... 17-18
Heater-Coolant Kit...........cccooeeemveveoeeeeeoeoeon 19-20









COOLING SYSTEM
RADIATOR AND HOSES

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

15



COOLING SYSTEM

RADIATOR AND HOSES
2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 40.13.010 TX10440 Radiator (2360-2460)
1 645.001 TX15073 Radiator (2510)
2 727178 Filler Cap
3 40.13.154 TX10443 Hose
4 40.13.155 TX10444 Hose
5 40.13.159 TX10447 Washer
6 40.13.192 TX17071 Deflector
7 40.13.163 TX10449 Upper Rubber Lining L.H.
8 40.13.164 TX10450 Upper Rubber Linning R.H.
9 40.13.165 TX10451 Slide Rubber Lining
10 40.13.166 TX10452 Lower Rubber Lining
11 40.13.188 TX17219 Bracket
12 40.13.191 TX17072 Bushing
13 NUT-PN 110 TX50135 Screw (M6 x 12)
14 Nut-PN 110 TX50710 Screw (M10 x 1.25 x 30)
15 NUT-PN 109 TX50068 Screw (M12 x 1.25 x 45)
16 STAS-5200-80 TX50416 Spring Washer (A 10.5)
17 STAS-7666/2-80 TX50492 Spring Washer (N6)
18 STAS-7666/2-68 TX50657 Spring Washer (N12)
19 NUT-PN 117 TX50180 Nut (M10 x 1.25)
20 STAS-11162-78 TX52029 Clamp (A40...47)
21 STAS-11162-78 TX52170 Clamp (A48...5)
22 F.D. Tube (Non Service Part)
23 STAS 5200-80 TX51371 Washer (AG)

16
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COOLING SYSTEM
FAN, FAN BELT, THERMOSTAT, WATER PUMP

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC

17



FAN, FAN BELT, THERMOSTAT, WATER PUMP

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC

2460 DTC

DET. NO. VENDOR NO.
1 115.11.010
2 NUT-PN 110
3 NUT-PN 138
4 115.11.140
5 115.11.128
6 154.35.00
7 11511141
8 115.11.138
10 NUT-PN 109
11 NUT-PN 138
12 115.11.144
13 NUT-PN 109
14 115.11.131
15 115.11.139
16 NUT-PN 108
17 115.11.133
18 115.11.142
19 115.11.016
20 115.11.134
21 115.11.017
22 115.11.137
23 115.11.145
24 115.11.027
25 NUT-PN 7
26 NUT-PN 109
27 115.11.036
28 115.11.031
29 115.11.032
30 40.13.155
31 STAS-11162-78
32 115.11.022
33 115.11.143
34 NUT-PN 109

35 NUT-PN 109

COOLING SYSTEM

LONG NO.

TX10252
TX50116
TX50231
TX10282
TX10270

TX10258
TX10283
TX10280
TX50100
TX50235

TX10286
TX50100
TX10273
TX10281
TX50499

TX10275
TX10284
TX10256
TX10276
TX10257

TX10279
TX10287
TX12625
TX50660
TX50060

TX15064
TX15327
TX15328
TX10444
TX52029

TX10261
TX10285
TX50061
TX50058

DESCRIPTION

Water Pump-Complete
Screw (M10 x 1.25 x 25)
Washer (10/20)

Gasket

Therrmostat Body

Thermostat (T-400)
Gasket

Drain Plpe

Screw (M8 x 20)
Washer (8/15)

Sealing Ring
Screw (M8 x 20)
Flange

Gasket

Screw (M8 x 22)

Washer
Washer
Fan

Fan Belt
Pulley

Gasket

Nut (M10 x 1.25)
Support

Plug (3/4)

Screw (M10 x 1.25 x 45)

Drain Cock
Pipe Complete
Pipe-Lower
Sleeve

Clamp (A 40)

Pipe-Upper

Gasket

Screw (M10 x 1.25 x 55)
Screw (M10 x 1.25 x 35)
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COOLING SYSTEM

OPTIONAL HEATER - COOLANT KIT
764161

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC

L —_ - ¥
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2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC
510, 2510 SD, 2510 SD-DTC
2510 DTC

DET. NO. VENDOR NO.

COOLING SYSTEM
OPTIONAL HEATER - COOLANT KIT

LONG NO.

764161

20

764161

DESCRIPTION

Heater - Coolant Kit

QTyY..






ENGINE

2360 Series
2460 Series
2510 Series

ANION3






ENGINE

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

Cylinder Block, Oil Pan, Rear Support

Timing Gear Cover..........cceceeerveererevesrennne. 21-24
Cam Shaft, Cylinder Liner, Injection

Drive, Timing Gear, Vent........................... 25-28
Cylinder Head, Exhaust Manifold, Inlet

Manifold, Rocker Arm, Valves.................. 29-32

Crankshaft, Flywheel, Pistons, Rods.......... 33-34









ENGINE

CYLINDER BLOCK, OIL PAN, REAR SUPPORT
TIMING GEAR

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

\ 52 10488 1088

106
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2360, 2360 DTC, 2460, 2460 SD

CYLINDER BLOCK, OIL PAN, REAR SUPPORT

2460 SD-DTC, 2460 DTC,

DET. NO.

67
71
72
73
74

75

VENDOR NO.

115.00.0550
115.01.8361
115.01.231
115.01.106
115.01.108

115.01.109
115.01.111
115.01.178
115.01.011

2404.01.0317

40.0001/0 FOAT

115.01.063
115.01.130
115.01.023
115.01.024

115.01.030

40/00072/0 Flat

121.01.207
115.01.170
115.01.172

115.01.189
115.01.190
115.01.191
115.01.194

~ 115.01.195

115.01.198
115.01.199
115.01.201
115.01.202
1156.01.203

115.01.204
115.01.205
115.01.209
115.01.212
115.01.213

115.01.306

NUT-PN 18
NUT-PN 39
NUT-PN 43
NUT-PN 43

NUT-PN 100

ENGINE

TIMING GEAR
LONG NO. DESCRIPTION
TX17043 Short Block Assembly
TX17044 Cylinder Block
TX15177 ClyInder Liner
TX10059 Screw
TX10060 Bushing
TX10061 Bushing
TX10063 Bushing
TX15176 Washer
TX10039 Casing
TX17045 Cover
TX50265 Gasket
TX17046 Qil Sump
TX10072 Tube
TX10049 Cover
TX10050 Dipstick
TX15051 Holder-Support
TX50266 Gasket -
TX17047 Rear Main Seal Housing
TX10088 Pin
TX10089 Union
TX10101 indicator
TX10102 Cover
TX14934 Stud
TX10104 Cover
TX10105 Cover
TX10106 Gasket
TX10107 Gasket
TX10109 Gasket
TX10110 Gasket L.H.
TX10111 Gasket R.H.
TX10112 Gasket
TX10113 Gasket
TX10117 Gasket
TX10119 Screw
TX10120 Screw
TX17130 Gasket
TX50253 Cover (60mm)
TX50285 0O-Ring
TX50319 Pin (08 x 12)
TX50313 Pin (0 10 x 15)
TX50030 Plug (M22 x 1.5)

22
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ENGINE

CYLINDER BLOCK, OIL PAN, REAR SUPPORT
TIMING GEAR

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

23



2360, 2360 DTC, 2460, 2460 SD

CYLINDER BLOCK, OIL PAN, REAR SUPPORT

2460 SD-DTC, 2460 DTC

DET. NO.

76
77
78
79
80

81
82
85
86
87

88
89
90
92
94

95
97
28
100
103

104
105
106
107
108

110
111
112
113
114

117
118
119
121
122

VENDOR NO.

NUT-PN 101
NUT-PN 102
NUT-PN 101
NUT-PN101
NUT-PN 108

'NUT-PN 120
NUT-PN 120
NUT-PN 134
NUT-PN 138
NUT-PN 138

NUT-PN 138
NUT-PN 138
NUT-PN 152
NUT-PN 138
STAS 1991-80

NUT-PN 112
NUT-PN 100
NUT-PN 109
NUT-PN 109
NUT-PN 109

NUT-PN 109
STAS 4272-80
NUT-PN 110
NUT-PN 110
NUT-PN 109

NUT-PN 110
NUT-PN 110

'STAS 7666/2-80

STAS 7666/2-80

STAS 9895-76

115.01.232
115.01.233
‘NUT-PN 110
STAS 4272-80
121.01.208

ENGINE

TIMING GEAR
LONG NO. DESCRIPTION
TX50037 Washer (8.2/12)
TX50497 Plug (KM10 x 1)
TX50047 Washer
TX50034 Washer (22.2/28)
TX50055 Plug (KM 14 x 1.5)
TX50187 Stud (M8 x 55)
TX50188 Stud (M10 x 1.25 x 40)
TX50228 Stud (M8 x 30)
TX50234 Washer (6/12)
TX50235 Washer (8/15)
TX50231 Washer (10/20)
TX50232 Washer (14/32)
TX50757 Cover (0 36)
TX50268 Cover (0 16)
TX51045 Cotter Pin (4 x 20)
TX50172 Nut (M8)
TX50031 Screw (M8 x 35)
TX50104 Screw (M8 x 50)
TX50107 Screw (M8 x 70)
TX50059 Screw (M10 x 1.25 x 40)
TX50062 Screw (M10 x 1.25 x 70)
TX52026 Screw (M14 x 1.5 x 100)
TX50137 Screw (M6 x 18)
TX50146 Screw (M8 x 30)
TX50101 Screw (M8 x 25)
TX50710 Screw (M10 x 1.25 x 30)
TX50128 Screw (M14 x 1.5 x 35)
TX50493 Washer (N8)
TX50494 Washer (N10)
TX51573 Nut ( M8)
TX15100 Cover
TX15101 Gasket
TX50143 Screw (M8 x 18)
TX51578 Screw (M8 x 40)
TX17055 Bushing

24
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ENGINE

CAMSHAFT, CLYLINDER LINER, INJECTOR DRIVE
TIMING GEAR

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

25



2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2460 DTC

DET. NO.

13
14
15
16
17

18
19
2 -
23
24

26
28
29
30
31

32
33
34
34
34

34
34
38
39
40

4
42
43
44
45

46
50
52
61
62

63
64
69
70
78
83

VENDOR NO.

115.01.017
115.01.018
115.01.134
115.01.020
115.01.021

115.01.143
115.01.022
115.01.025
115.01.026

NUT-PN 108

115.01.012
115.01.057
115.01.049
115.01.324
115.01.125

115.01.126
111.01.028
115.01.827
115.01.829
115.01.830

115.01.831
115.01.832
115.01.174
115.01.175
115.01.179

115.01.180
115.01.182
115.01.183

115.01.184
115.01.185 -

115.01.186
115.01.192
115.01.195
115.01.207
115.01.208

115.01.209
115.01.210

2404.01.1018
2404.01.1021

NUT-PN 101
NUT-Pn 109

P

ENGINE
CAMSHAFT, CLYLINDER LINER, INJECTOR DRIVE

26

TIMING GEAR
LONG NO. DESCRIPTION
TX10043 Shaft-Axle
TX10044 Gear
TX10075 Bushing
TX10046 Holder-Support
TX10047 Holder-Support
TX10083 Bushing
_ TX10048 Holder-Support-
TX10051 Vent
TX10052 Pipe
TX52017 Plug (KM20 x 1.5)
TX10045 Tap
TX17093 Bracket
TX17022 Camshaft
TX17023 Camshatt
TX10070 Gear (Z=80)
TX10071 Flange
TX15338 Uinion
TX17048 Bearing Gear Set (std)
TX17049 Undersize Main Bearing Set (.010 Under)
TX17050 Undersize Main Bearing Set (.020 Under)
TX17051 Undersize Main Bearing Set (.030 Under)
TX17052 Undersize Main Bearing Set (.040 Under)
TX10090 Pusher
TX10091 Rod i
TX10093 Holder-Support
TX10094 Gear (Z=80)
TX10096 Shaft
TX12620 Gear (Z=44)
TX10097 Washer
TX10098 Washer
TX10099 Washer
TX10103 Ring
TX10105 Cover
TX10115 Gasket
TX10116 Gasket
TX10117 Gasket
TX10118 Gasket
TX17053 Gasket
TX17054 Cover
TX50047 Washer
TX50100 Screw (M8 x 20)

Qry.
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ENGINE

CAMSHAFT, CLYLINDER LINER, INJECTOR DRIVE
TIMING GEAR

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC
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2360, 2360 DTC, 2460, 2460 SD

CAMSHAFT, CLYLINDER LINER, INJECTOR DRIVE

2460 SD-DTC, 2460 DTC

DET. NO.

84
86
87
88
93

95
96
97
98
101

102
106
109
120

VENDOR NO.

NUT-PN 134
NUT-PN 138
NUT-PN 138
NUT-PN 138
STAS 1012-77

NUT-PN 112
NUT-PN 100
NUT-PN 100
NUT-PN 109
STAS 4272-80

NUT-PN 109
NUT-PN 110
NUT-PN 110
STAS 4845-80

ENGINE

TIMING GEAR
LONG NO. DESCRIPTION
TX50227 Stud (M8 x 22)
TX50234 Washer (6/12)
TX50235 Washer (8/15)
TX50231 Washer (10/20)
TX50321 Key (5 x 9)
TX50172 Nut (M8)
TX50031 Screw (M8 x 35)
TX50031 Screw (M8 x 35)
TX50106 Screw (M8 x 65)
TX51565 Screw (M8 x 85)
TX50098 Screw (M8 x 120)
TX50137 Screw (M6 x 18)
TX50114 Screw (M10 x 1.25 x 20)
TX52137 Screw (M6 x 165)

28
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CYLINDER HEAD

ROCKER ARMS, ROCKER SHAFT, VALVES
VALVE SPRINGS AND SEALS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

I
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CYLINDER HEAD
ROCKER ARMS, ROCKER SHAFT, VALVES

VALVE SPRINGS AND SEALS
2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC
DET. NO.  VENDOR NO. LONG NO. DESCRIPTION 5|

s
3

Cylinder Head e

1 115.02.010 TX10126
2 115.02.106 TX10137 Guide (Exhaust)
3 115.02.114 TX10145 Ring
4 115.02.143 TX10164 Deflector
5 115.02.185 TX15102 Pin
6 115.02.197 TX16948 Guide (Intake)
7 115.02.013 TX10129 Rocker Arm
8 115.02.162 TX10167 Bushing
10 115.02.012 TX10128 Valve (Exhaust)
11 115.02.014 TX10130 Gasket
14 115.02.023 TX16553 Rocker Arm Shaft
16 127.02.105 TX10136 Valve (Intake)
17 115.02.217 TX17132 Plate
18 115.02.110 TX10141 Plate
19 115.02.111 TX10142 Plate
20 115.02.112 TX10143 Valve-Half Cone
21 115.02.113 TX10144 Cap
22 115.02.215 TX17134 Support-Holder
23 115.02.120 TX10148 Spring
24 115.02.122 TX10150 Screw
25 115.02.123 TX10151 Nut
26 115.02.124 TX10152 Pin
27 115.02.128 TX10155 Ring
32 115.02.138 TX10159 Screw
33 115.02.139 TX10160 Washer
35 115.02.144 TX10165 Hook
36 115.02.175 TX13174 Spring
38 NUT-PN 107 TX51656 Plug (DCKM 16 x 1.5)
39 NUT-PN 120 TX50198 Stud Bolt (M8 x 50)
40 NUT-PN 120 TX51655 Stud Bold (M8 x 90)
42 NUT-PN 138 TX50235 Washer (8/15)
43 NUT-PN 38 TX50269 Cover (0 25)
44 NUT-PN 152 TX50756 Cover (0-28)
45 NUT-PN 152 TX50758 Cover (0 45)
46 NUT-PN 153 TX50760 Cover (0 10)
47 NUT-PN 112 TX50172 Nut (M8)
49 NUT-PN 109 TX50106 Screw (M8 x 65)
50 NUT-PN 110 TX50142 Screw (M8 x 1.25 x 16)
54 STAS 5848/2-73 TX51957 Ring (18)
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CYLINDER HEAD
VALVE COVER GASKETS
MANIFOLD AND MANIFOLD
GASKETS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

DET. NO.

9

12
13
15
28

29
30
31
34
37

42
48
51
52
55

VENDOR NO.

115.02.011
115.02.015
115.02.016
2302.02.1001
115.02.026

115.02.133
115.02.136
1156.02.137
115.02.145
NUT-PN 103

NUT-PN 138
NUT-PN 109
NUT-PN 109
NUT-PN 109
STAS 9895-74

CYLINDER HEAD

VALVE COVER, GASKETS
MANIFOLD AND MANIFOLD

GASKETS

LONG NO. DESCRIPTION

TX10127 Manifold

TX10131 Gasket

TX10132 Plug

TX17056 Manifold

TX17133 Cover

TX15105 Gasket

TX10157 Gasket

TX10158 Gasket

TX10166 Gasket

TX51669 Washer (8.2/17)

TX50235 Washer (8/15)

TX50102 Screw (M8 x 30)

TX50100 Screw (M8 x 20)

TX50101 Screw (M8 x 25)

TX51573 NUT (M8)
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ENGINE
CRANKSHAFT, FLYWHEEL, PISTONS, RODS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

33
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ENGINE
CRANKSHAFT, FLYWHEEL, PISTONS, RODS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 115.03.040 TX15106 Crankshaft
2 115.03.107 TX10181 Key
3 115.03.110 TX10184 Gear
5a 115.03.013 TX10173 Connecting Rod
7 115.03.080 TX15155 Bearing Set (Std.)
7 115.03.082 TX15157 Bearing Set (.010 undersize)
7 115.03.083 TX15158 Bearing Set (.020 undersize)
7 115.03.084 TX15159 Bearing Set (.030 undersize)
7 115.03.095 TX14881 Bearing Set (.040 undersize)
8 115.03.123 TX10196 Bushing
9 115.03.124 TX10197 Screw
10 115.03.030 TX13194 Piston Ring Set
12 2302.03.0308 TX17057 Flywheel
13 113.03.129 TX12691 Ring-Gear
14 115.03.212A TX10185 Piston (A)
14 115.03.212B TX13158 Piston (B)
15 115.03.113 TX10186 Bolt
16 115.08.114 TX10187 Ring
19 115.03.102 TX10176 Pulley
20 115.03.103 TX10177 Flange
21 115.03.104 TX10178 Ring
23 115.03.106 TX10180 Securing Plate
24 115.03.108 TX10182 Screw (M12 x 1.25)
25 115.03.109 TX10183 Nut
26 6303-2RS TX11575 Bearing 6303-2RS (17 x 47 x 14)
27 NUT-PN 109 TX50061 Screw (M10 x 1.25 x 55)
28 STAS 9729/2-80 TX51635 Pin (G5 x 10)
29 NUT-PN 138 TX50231 Washer (10/20)
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ENGINE

2510, 2510 SD,
2510 SD-DTC, 2510 DTC

Cyliner Block, Oil Pan, Rear Support,
Timing Gear Cover..........coomouvvvoeooonn. 35-38
Camshaft, Cylinder Liner, Injector Drive
Timing Gear, Vent.........ooeovveoeeeo 39-42
Cylinder Head, Exhaust Manifold, Inlet
Manifold, Rocker Arm, Valves.............. 43-46









ENGINE

CYLINDER BLOCK, OIL PAN,
REAR SUPPORT, TIMING GEAR

2510, 2510 SD, 2510 SD-DTC
2510 DTC
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2510, 2510 SD, 2510 SD-DTC

2510 DTC

DET. NO.

WN =

ONO DA

11
12
20

21
25
27
35
36

37
47
48
49
51

52
53
54
56
57

58
59
60

65

67
71
72
73

74
75

VENDOR NO.

115.00.056
115.00.055
115.01.253
115.01.106

115.01.108
115.01.109
115.01.111
115.01.178
115.01.011

2404.01.317

Flat 40/0001/0

115.01.063
115.01.130
115.01.023

115.01.024
115.01.030

Flat 40/000/2/0

121.101.207
115.01.170

115.01.172
115.01.189
115.01.190
115.01.191
115.01.194

115.01.195
115.01.198
115.01.199
115.01.201
115.01.202

115.01.203
115.01.204
115.01.205
115.01.209
115.01.212

115.01.213
115.01.306
NUT-PN 18
NUT-PN 39
NUT-PN 43

NUT-PN 43

NUT-PN 100

LONG NO.

TX17204
TX17205
TX15098
TX10059

TX10060
TX10061
TX10063
TX15176
TX10039

TX17045
TX50265
TX17046
TX10072
TX10049

TX10050
TX15051
TX50266
TX17047
TX10088

TX10089
TX10101
TX10102
TX14934
TX10104

TX10105
TX10106
TX10107
TX10109
TX10110

TX10111
TX10112
TX10113
TX10117
TX10119

TX10120
TX17130
TX50253
TX50285
TX50319

TX50313
TX50030

ENGINE

CYLINDER BLOCK, OIL PAN,
REAR SUPPORT, TIMING GEAR

DESCRIPTION

Short Block Assembly
Cylinder Block
Cylinder Liner

Screw

Bushing
Bushing
Bushing
Washer
Casing

Cover
Gasket
Qil Sump
Tube
Cover

Dipstick
Holder-Support
Gasket

Cover

Pin

Union
Indicator
Cover
Stud
Cover

Cover
Gasket
Gasket
Gasket
Gasket L.H.

Gasket R.H.
Gasket
Gasket
Gasket
Screw

Screw

Gasket

Cover (Dia. 60)

O-Ring "o" (60 Dia. 7.3 x 2.4)
Pin (08 x 12)

Pin (Dia. 10 x 15)
Plug (M22 x 1.5)

36
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ENGINE

- CYLINDER BLOCK, OIL PAN,
REAR SUPPORT, TIMING GEAR

2510, 2510 SD, 2510 SD-DTC
2510 DTC

37



2510, 2510 SD, 2510 SD-DTC
2510 DTC

DET. NO.

76
77
78
79
80

81
82
85
86
87

88
89
90
92
94

95
97
98
100
103

104
105
106
107
108

110
111
112
113
114

117
118
119
121
122

VENDOR NO.

NUT-PN 101
NUT-PN 102
NUT-PN 101
NUT-PN 101
NUT-PN 108

NUT-PN 120
NUT-PN 120
NUT-PN 134
NUT-PN 138
NUT-PN 138

NUT-PN 138
NUT-PN 138
NUT-PN 152
NUT-PN 38
STAS 1991-80

NUT-PN 112
NUT-PN 100
NUT-PN 109
NUT-PN 109
NUT-PN 109

NUT-PN 109
STAS 4272-80
NUT-PN 110
NUT-PN 110
NUT-PN 109

NUT-PN 110
NUT-PN 110

STAS 7666/2-80
STAS 7666/2-80

STAS 9895-76

115.01.232
115.01.233
NUT-PN 110
STAS 4272-80
121.01.208

LONG NO.

TX50037
TX50497
TX50047
TX50034
TX50055

TX50187
TX50188
TX50228
TX50234
TX50235

TX50231
TX50232
TX50757
TX50268
TX51045

TX50172
TX50031
TX50104
TX50107
TX50059

TX50062
TX52026
TX50137
TX50146
TX50101

TX50710
TX50128
TX50493
TX50494
TX51573

TX15100
TX15101
TX50143
TX51578
TX17055

ENGINE

CYLINDER BLOCK, OIL PAN,
REAR SUPPORT, TIMING GEAR

DESCRIPTION

Washer (8.2/12)
Plug (M10 x 1)
Washer

Washer (22.2/28)
Plug (M14 x 1.5)

Stud Bolt (M8 x 55)
Stud (M10 x 1.25 x 40)
Stud (M8 x 30)
Washer (6/12)
Washer (8/15)

Washer (10/20)
Washer (14/32)
Cover (Dia. 36)
Cover (Dia. 16)
Cotter Pin (4 x 20)

NUT (M8)

Screw (M8 x 35)

Screw (M8 x 50)

Screw (M8 x 70)

Screw (M10 x 1.25 x 40)

Screw (M10 x 1.25 x 70)
Screw (M14 x 1.5 x 100)
Screw (M6 x 18)
Screw (M8 x 20)
Screw (M8 x 25)

Screw (M10 x 1.25 x 30)
Screw (M14 x 1.5 x 35)
Washer (N8)

Washer (N8)

Nut (M8)

Cover

Gasket

Screw (M8 x 18)
Screw (M8 x 40)
Bushing
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ENGINE

CAMSHAFT, CYLINDER LINER
INJECTOR DRIVE, TIMING GEAR, VENT

2510, 2510 SD,
2510 SD-DTC, 2510 DTC
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2510, 2510 SD,
~ 2510 SD-DTC, 2510 DTC

DET. NO.

13
14
15
16
17

18
19
22
23
24

26
28
29
30
31

32
33
34
34
34

34
34
38
39
40

41
42
43
44
45

46
50
52
61
62

63
64
69
- 70
78

83

VENDOR NO.

115.01.017
115.01.018
115.01.134
115.01.020
115.01.021

115.01.143

115.01.022

115.01.025
115.01.026

NUT-PN 108

115.01.019
115.01.057
115.01.049
115.01.324
115.01.125

115.01.126
111.01.028
115.018.827
115.01.829
115.01.830

115.01.831
115.01.832
115.01.174
115.01.175
115.01.179

115.01.180
115.01.182
115.01.183
115.01.184
115.01.185

115.01.186
115.01.192
115.01.195
115.01.207
115.01.208

115.01.209
115.01.210
2404.01.018

2404.01.1021

NUT-PN 101

NUT-PN 109

LONG NO.

TX10043
TX10044
TX10075
TX10046
TX10047

TX10083
TX10048
TX10051
TX10052
TX52017

TX10045
TX17093
TX17022
TX17023
TX10070

TX10071
TX15338
TX17048
TX17049
TX17050

TX17051
TX17052
TX10090
TX10091
TX10093

TX10094
TX10096
TX12620
TX10097
TX10098

TX10099
TX10103
TX10105
TX10115
TX10116

TX10117
TX10118
TX17053
TX17054
TX50047

TX50100

ENGINE

CAMSHAFT, CYLINDER LINER
INJECTOR DRIVE, TIMING GEAR, VENT

DESCRIPTION

Shaft-Axle
Gear

Bushing
Holder-Support
Holder-Support

Bushing
Holder-Support
Filter -

Pipe

Plug (M20 x 1.5)

Tap
Bracket
Camshaft
Camshatt
Gear (1=80)

Flange

Union

Main Bearing Set (Std.)
Main Bearing Set (.010)
Main Bearing Set (.020)

Main Bearing Set (.030)
Main Bearing Set (.040)
Pusher

Rod

Holder Support (Feed Pump)

Gear (Z=80)
Shaft

Gear (Z=44)
Washer
Washer

Washer
Ring
Cover
Gasket
Gasket

Gasket
Gasket
Gasket
Cover
Washer

Screw (M8 x 20)
40

Qry..

N=ampn NN et —- N - P N N G Y [ N N Y i T gy Y [ R N Y

h-&—&—l-&



ENGINE

CAMSHAFT, CYLINDER LINER
INJECTOR DRIVE, TIMING GEAR, VENT

2510, 2510 SD,
2510 SD-DTC, 2510 DTC
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ENGINE
'CAMSHAFT, CYLINDER LINER
INJECTOR DRIVE, TIMING GEAR, VENT

2510, 2510 SD,
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTy.
84 NUT-PN 134 TX50227 Stud (M8 x 22) 2
86 NUT-PN 138 TX50234 Washer (6/12) 12
87 NUT-PN 138 TX50235 Washer (8/15) 40
88 NUT-PN 138 TX50231 Washer (10/20) 4
93 STAS 1012-77 TX50321 Key (5 x 9) 1
95 NUT-PN 112 TX50172 - Nut (M8) 5
96 NUT-PN 100 TX50031 Screw (M8 x 35) 4
97 NUT-PN 100 TX50031 Screw (M8 x 35) 3
99 NUT-PN 109 TX50106 Screw (M8 x 65) 1
101 STAS 4272-80 TX51565 Screw (M8 x 85) 1
102 NUT-PN 109 TX50098 Screw (M8 x 120) 1
106 NUT-PN 110 TX50137 Screw (M6 x 18) 11
109 NUT-PN 110 TX50114 Screw (M10 x 1.25 x 20) 3
120 STAS 4845-80 TX52137 Screw (M6 x 165) 1
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CYLINDER HEAD
ROCKER ARMS, ROCKER ARM SHAFTS, VALVES,
VALVE SPRINGS AND SEALS

2510, 2510 SD,
2510 SD-DTC, 2510 DTC

'

35 42 50
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ROCKER ARMS, ROCKER ARM SHAFTS, VALVES,

2510, 2510 SD,
2510 SD-DTC, 2510 DTC

DET. NO.

~N D Cih WN -

- - 0
- o

16
17
18
19

20
a1
22
23
24

25
26
27
32
33

35
34
33
33
4)

4z
44
45
46

47
4¢
56
54

VENDOR NO.

115.02.010
115.02.106
115.02.114
115.02.143
115.02.185

115.02.197
115.02.013
115.02.162
115.02.012
115.02.035

115.02.023
127.02.105
115.02.217
115.02.110
115.02.111

115.02.112
115.02.113
115.02.215
115.02.120
115.02.122

115.02.123
115.02.124
115.02.128
115.02.138
115.02.139

115.02.144
115.02.175
NUT-PN 107
NUT-PN 120
NUT-PN 120

NUT-PN 138
NUT-PN 138
NUT-PN 152
NUT-PN 152
NUT-PN 153

NUT-PN 112
NUT-PN 109
NUT-PN 110

STAS 5848/2-73

CYLINDER HEAD

VALVE SPRINGS AND SEALS
LONG NO. DESCRIPTION
TX10126 Cylinder Head
TX10137 Guide (Exhaust)
TX10145 Ring
TX10164 Deflector
TX15102 Pin
TX16948 Guide (Intake)
TX10129 Rocker Arm
TX10167 Bushing
TX10128 Valve (Exhaust)
TX15103 Gasket-Head
TX16553 Rocker Arm Shaft
TX10136 Valve (Intake)
TX17132 Plate
TX10141 Plate
TX10142 Plate
TX10143 Valve-Half Cover
TX10144 Cap
TX17134 Support-Holder
TX10148 Spring
TX10150 Screw
TX10151 Nut
TX10152 Pin
TX10155 Ring
TX10159 Screw
TX10160 Washer
TX10165 Hook
TX13174 Spring
TX51656 Pug (DCKM16x 1 5)
TX50198 Stud Bolt (M8 x 50)
TX51655 Stud Bolt (M8 x 90)
TX50235 Washer (8/15)
TX50269 Cover (Dia. 25)
TX50756 Cover (Dia. 28)
TX50758 Cover (Dia. 45)
TX50760 Cover (Dia. 10)
TX50172 Nut (M8)
TX50106 Screw (M8 x 65)
TX50142 Screw (M8 x 1.25 x 16)
TX51957 Ring (18)
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CYLINDER HEAD
VALVE COVER, GASKETS
MANIFOLD AND MANIFOLD

GASKETS

2510, 2510 SD,
2510 SD-DTC, 2510 DTC
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CYLINDER HEAD
VALVE COVER, GASKETS

MANIFOLD AND MANIFOLD

2510, 2510 SD, GASKETS

2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTy.
9 115.02.011 TX10127 Manifold 1
12 115.02.015 TX10131 Gasket 3
13 115.02.016 TX10132 Plug 1
15 2302.02.1001 TX17056 Manifold 1
28 115.02.026 TX17133 Cover 1
29 115.02.133 TX15105 Gasket 1
30 115.02.136 TX10157 Gasket 1
31 115.02.137 TX10158 Gasket 1
34 115.02.145 TX10166 Gasket 1
37 NUT-PN 103 TX51669 Washer (8.2/17) 3
42 NUT-PN 138 TX50235 Washer (8/15) 17
48 NUT-PN 109 TX50102 Screw (M8 x 30) 6
51 NUT-PN 109 TX50100 Screw (M8 x 20) 4
52 NUT-PN 108 TX50101 Screw (M8 x 25) 1
55 STAS 9895-74 TX51573 Nut (M8) 3
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ENGINE
CRANKSHAFT, FLYWHEEL, PISTONS, RODS

2510, 2510 SD,
2510 SD-DTC, 2510 DTC
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ENGINE
CRANKSHAFT, FLYWHEEL, PISTONS, RODS

2510, 2510 SD,
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 115.03.040 TX15106 Crankshaft
2 115.03.107 TX10181 Key
3 115.03.110 TX10184 Gear
5A 115.03.013 TX10173 Connecting Rod
7 115.03.080 TX15155 Bearing Set (Std.)
7 115.03.082 TX15157 Bearing Set (.010 undersize)
7 115.03.083 TX15158 Bearing Set (.020 undersize)
7 115.03.084 TX15159 Bearing Set (.030 undersize)
7 115.03.095 TX14881 Bearing Set (.040 undersize)
8 115.03.123 TX10196 Bushing
9 115.03.124 TX10197 Screw
10 115.03.060 TX15167 Piston Ring Set
12 2302.03.0303 TX17057 Flywheel
13 113.03.129 TX12691 Ring-Gear
14 115.03.190 TX15107 Piston (A)
14 115.03.190 TX15801 Piston (B)
15 115.03.113 TX10186 Bolt
16 115.08114 TX10187 Ring
19 115.03.102 TX10176 Pulley
20 115.03.103 TX10177 Flange
21 115.03.104 TX10178 Ring
23 115.03.106 TX10180 Securing Plate
24 115.03.108 TX10182 Screw (M12 x 1.25)
25 115.03.109 TX10183 Nut
26 6303-2RS TX11575 Bearing 6303-2RS (17 x 47 x 14)
27 NUT-PN 109 TX50061 Screw (M10 x 1.25 x 55)
28 STAS 9729/2-80 TX51635 Sleeve (GAS5 x 10)
29 NUT-PN 138 TX50231 Washer (10/20)
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OIL PUMP
Oil Filter, Oil Pump (2360, 2460, & 2510)
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ENGINE
OIL FILTER, OIL PUMP

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.
1 115.08.010
2 115.08.025
3 115.08.123
4 115.08.109
5 NUT-PN 107
6 115.08.017
7
8 115.08.115
9 211.1011.265
10 115.08.026
1 115.08.103
12 115.08.104
13 115.08.105
14 115.08.124
15 115.08.125
200 115.08.012
17 115.08.118
19
20 NUT-PN 43
23 NUT-PN 138
24 NUT-PN 100
25 STAS 4272-80
26 NUT-PN 109
27 NUT-PN 109
30 NUT-PN 109

<) STAS 7320/1-80

ENGINE

OIL FILTER, OIL PUMP

LONG NO.

TX14945
TX14968
TX16993
TX10243
TX50052

TX10233

TX10248
TX13173
TX14969

TX10237
TX10238
TX10239
TX14970
TX14971

TX10230
TX10249
739540

TX50688
TX50235

TX50031
TX51578
TX50104
TX50105
TX50101

TX51755

DESCRIPTION

Oil Pump

Bodly

Shaft

Bushing

Plug (DC-KM M18)

Valve

Valve (Only Serviced with item Number 6)

Spring
Washer
Gear (Z=8)

Pin

Washer
Gear (Z=12)
Cover
Gear (Z=8)

Strainer

Gasket

Filter Element (Use # in Old Block)
Pin (Dia 6 x 9)

Washer (8/15)

Screw (M8 x 35)
Screw (M8 x 40)
Screw (M8 x 50)
Screw (M8 x 55)
Screw (M8 x 25)

O-Ring ("O" 15.6 x 2.4)
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FUEL SYSTEM
2360, 2460 & 2510 SERIES

WILSAS 13N4Y






FUEL SYSTEM

Fuel Lines, Injector Pump Drive........ 51-54
INJECTOr LINES....oiivesivrivisunasivansvessasnannas 55-56
Fuel Injectors.........ccaueeeeeeueeeeeeeeeeneees 57-58
BUCI FIIGIS s vivcinvivisivsesininasnnannionans 59-60
Feed PUMP...ccceeeecerrrreeee e re e 61-62
Injector Pump.......cccoevrrivviiiciccennnnnnnnes 62-68
Fuel Tank, Fuel Lines......c.cccceevmmnnnnnnn. 69-70

Fuel Injection Pump Controls........... 71-72









FUEL SYSTEM
FUEL LINE, INJECTOR PUMP DRIVE

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC




2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

3
31
32
33
34

35
36

VENDOR NO.

NUT-PN 110
NUT-PN 103
FC25.00.00
115.16.013
121.16.108

121.16.109
STAS 2731-51
NUT-PN 109
NUT-PN 112
115.16.016

115.16.113
NUT-PN 110
NUT-PN 138
NUT-PN 138
115.16.039

NUT-PN 64
NUT-PN 103
NUT-PN110
115.16.015
FC 26.00.00

115.16.014
115.16.012
115.16.106
115.16.104
115.16.105

115.16.101
NUT-PN 110
115.16.102
115.16.103
NUT-PN 138

32.33.330
32.33.330

50/800/3/2550

115.16.114
NUT-PN 112
115.16.107
113.00.37
1947-5
NUT-PN 103

FUEL SYSTEM
FUEL LINE, INJECTOR PUMP DRIVE

LONG NO.

TX50710
TX50038
TX10313
TX10292
TX12646

TX12647
TX50389
TX50093
TX50151
-TX10295

TX10329
TX50142
TX50231
TX50235
TX10312

TX50325
TX50041
TX50114
TX10294
TX10316

TX10293
TX10291
TX10322
TX10320
TX10321

TX10317
TX50114
TX10318
TX10319
TX50232

TX14947
TX10417

TX15803

TX10330
TX50172
TX10323
TX10021
TX10289
TX50040

DESCRIPTION

Screw (M10 X 1.25 X 30)

Washer (M10.2/13.9)

Fuel Line (See Page 59 for Breakdown)
Line

Clamp-Lower

Clamp-Upper
Washer (N5)
Screw (M5 x 20)
Nut (M10 x 1.25)
Nipple

Boit

Screw (M8 x 1.25 x 16)
Washer (10/20)
Washer(8/15)
Bracket-Fuel Filter

Bolt (CRO-M14 x 1.5 x 26)
Washer (14.2/18)

Screw (M10 x 1.25 x 20)

Return Path-Fuel Injection Pump

Fuel Filter (See Page 59 for Breakdown)

Line Fuel Injection Pump

Line

Gasket-Fuel Injection Pump CAV
Spacer

Shim

Gear

Screw (M10 x 1.25 x 20)
Washer

Nut

Washer (14/32)

Injection Pump (Mo. 2360)

(See Page 63 for Breakdown) (RM 1 0259)

Injection Pump (Mo. 2460)

(See Page 63 for Breakdown) (RM 10251)

Injection Pump (Mo. 2510)

(See Page 63 for Breakdown) (RM 10262)

Washer

Nut (M8 x 1.25)

Gasket

O'Ring

Fuel Pump (See Page 61 for Breakdown)
Washer(12/18)
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FUEL SYSTEM
FUEL LINE, INJECTOR PUMP DRIVE

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC




2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

37
38
39
40

*

VENDOR NO.

NUT-PN 64
115.16.017
7133-30A
7133-34

FUEL SYSTEM
FUEL LINE, INJECTOR PUMP DRIVE

LONG NO.

TX50324
TX10296
TX11661
TX11663
779634
786576

DESCRIPTION

Bolt (CRO-M12 x 1.25 x 23)
Nipple

Ferrei

Nut

Water Stop (Optional)
Watescan (Optional)

qQry.
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FUEL SYSTEM
INJECTOR LINES

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC

2510 DTC
E_‘ 2
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.

1 115.16.088
2 STAS 4272-80
3 NUT-PN 101
4 115.16.150

5 115.16.151

6 115.16.089

7 #2-6202

8 115.16.108

9 115.16.117
10 115.16.018
11

12 NUT-PN 112
13

14

15 115.16.036
16 115.16.037
17 115.16.038
18 NUT-PN 129
19 STAS 2731-51
20 115.16.019
21 115.16.119
22 115.16.118
23 NUT-PN 138
24 NUT-PN 109
25 NUT-PN 109
26 115.16.111
27 115.16.110
28 115.16.112
29 115.16.109

FUEL SYSTEM

INJECTOR LINES
LONG NO. DESCRIPTION
TX17138 Fuel Pump Supplementary Complete
TX50094 Screw (M5 x 60)
TX50694 Washer (5/11)
TX10358 Cover
TX10359 Gasket
TX17141 Body Supplementary Fuel Pump
758570 Clamp
TX10324 Hose
TX10331 Spacer
TX10297 Overflow Plpe
TX50047 Washer
TX50172 Nut (M8 x 1.25)

Fuel Injector (See Page 57)
Fuel Injection Pump (Type CAV see Page 63)

TX10309 Deliver Pipe #1
TX10310 Delivery Pipe-Fuel Injector #2
TX10311 Delivery Pipe-Fuel Injector #3
TX50217 Screw (M5 x 20)
TX50389 Spring Washer (MN5)
TX10298 Bracket (Fuel Pump)
TX10333 Disc Elastic -
TX10332 Plate
TX50235 Washer (8/15)
TX50102 Screw (M8 x 30)
TX50093 Screw (M5 x 20)
TX10327 Clamp Upper
TX10326 Sleeve
TX10328 Clamp-Lower
TX10325 Hose
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FUEL SYSTEM

FUEL INJECTOR
2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC
2
I3 8 9 10111213 14 115 |

e, ——— e e
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC

2510 DTC
DET. NO.

VENDOR NO.

0.433.271.199 (145 S 448)
0.433.271.325 (141 S 662)
0.832.281.024
0.832.281.027

115.16.206

1.835.101.043
115.16.034
NUT-PN 103
1.833.104.019
1.830.120.000

2.434.614.011
2911.231.700

1.833.317.025
1.830.105.002

1.833.462.002
115.16.214

FUEL SYSTEM

FUEL INJECTOR

LONG NO.

TX10300
TX16362
TX17401
TX17402
TX10365

TX17029
TX12628
TX50046
TX17031
TX17032

TX17033
TX12679
TX50047
TX17036
TX17037

TX17038
TX10373

DESCRIPTION

Nozzie (2360, 2460) (4 Hole)
Nozzle (2510) (3 Hole)

Fuel Injector (2360, 2460)
Fuel Injector (2510)

Nut-Cap

Body
Filter-Injector
Washer

Rod

Plate

Spring
Bolt
Washer
Nut
Gasket

Screw

- Gasket-Washer
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FUEL SYSTEM
FUEL FILTER

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

VENDOR NO.

FC 25.00.01
FC 25.00.02
FC 25.00.03

FC 25.00.04

FC 25.00.05
FC 25.00.06
FC 25.00.07
FC 25.00.08
FC 25.00.09

NUT-PN 103
FC 25.00.11
FC 25.00.12
FC 25.00.13
FC 25.10.00

FC 25.20.00
FC 26.10.00
FC 26.00.03

FUEL SYSTEM

FUEL FILTER

LONG NO. DESCRIPTION
TX10387 Cover

TX10383 Bowl

TX10388 Gasket

780316 Gasket (Heavy Duty)
TX10382 Gasket

TX16573 Screw

TX16572 Gasket-Joint
TX16361 Screw

TX10379 Washer

TX10377 Ring

TX50041 Washer (14.2/18)
TX10380 Washer

TX10381 Plug

TX10391 Plug

TX10314 Element

TX16571 Rod

TX16574 Bowl-Fuel Filter
TX10378 Gasket
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-FUEL SYSTEM
| FUEL PUMP

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2460 DTC, 2510, 2510 SD

2510 SD-DTC, 2510 DTC 1
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FUEL SYSTEM

QTy.

s S

S e -

- DN

FUEL PUMP
2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION
- BCD 1947 TX10289 Fuel Pump
(CORNAL)
1 115.16.128 TX10341 Screw (M5 x 33)
2 115.16.124 TX10338 Washer
3 115.16.120A TX10334 Cover
4 115.16.071 TX10303 Filter
5 STAS 3954-63 TX51893 Screw (M5 x 20)
5a STAS 2731-51 TX50389 Washer (N5)
6 115.16.072 TX10306 Housing-Top
7 NUT-PN 112 TX50168 Hex Nut (M5)
8 115.16.138 TX10347 Spring Plate
9 115.16.141 TX10350 Diaphragm-Red
10 115.16.140 TX10349 Spacer
11 115.16.027 TX10305 Diaphragm-Complete
12 BCD SR-10166 TX14758 Repair Kit-Fuel (Original Pump Half Moon Top)
- BCD SR-10637 TX16753 Repair Kit-Fuel (Pump 1947)
(Replacement Pump Flat Top)
13 115.16.139 TX10348 Diaphragm
14 115.16.124 TX10338 Disc
15 115.16.137 TX10346 Rod
16 115.16.126A TX10340 Spacer
17 115.16.122 TX10336 Spring
18 Not Available As Spare Part, Replace Whole Pump
20 115.16.130 TX10343 Lever
21 115.16.193 TX17214 Spring
22 NUT-PN 39 TX50281 O'Ring Dia. (65-6 75 x 1.78)
23 115.16.132 TX10345 Eccentric
24 115.16.194 TX17215 Shaft
25 115.16.123 TX10337 Return Spring
26 115.16.074 TX17394 Control Lever
27 115.16.198 TX17395 Disc

NOTE: The pump shown in the breakdown is the original pump. The replacement pump BCD 1947
TX10289 is not shown. See item 12 for kit.
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FUEL SYSTEM
INJECTION PUMP

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

bW =

~N e

- 0

11
12
12
12

12
13
14
15
16

17
18
19
20
21

22
23
24
25
25

25
26
27
28
29

30
31
32
33
34
35

VENDOR NO.

7139/17BN
5334/291

5855/30BD
7123/2938
7123/294B

7123/473F
7139/8E -
7139/10B
7139/11H
7139/15

7139/16
7139/16A
NW 2/78
NW 2/80
NW/ 2/81

Nw 2/82
NW 5/9
7139/558
7123/454-AZ
5393/252R

5950/137
7139/258L
7139/548K
5921/16
5936/124A

7123/914A
7139/644E
7167/89A
7139/955
7139/955A

7139/955B
NM 1/9
9002/071U
5335/684
5339A/964

7123118C
5330/344
5330/352
5330/362
5330/406
5334/245

FUEL SYSTEM

INJECTION PUMP
LONG NO. DESCRIPTION
TX16758 Advance Device (NIT)
TX51006 Plug
TX11600 O-Ring
TX16760 Spring
TX15777 Outer Spring-Piston
TX51009 Plug
TX11680 Cover
TX11665 Spring
TX11666 Plate
TX51013 Circlip
TX16762 Piston
TX51014 Piston
TX51684 Washer
TX51686 Washer
TX51687 Washer
TX51688 Washer
TX50336 Gasket
TX16763 Casing-Pump
TX11629 Body
TX15771 Half Ring
TX11608 Circlip
TX15624 Body
TX16766 Shaft
TX11602 Circlip
TX11603 Washer
TX11654 Weight-Governor
TX16769 Shaft
TX15331 Sleeve-Joint
TX16770 Spacer
TX16771 Spacer
TX51019 Spacer
TX50024 Circlip
TX17396 Hydraulic Head
TX11589 Plug
TX15770 Gasket
TX16773 Rotor
TX11579 Nut
TX11580 Nut
TX11581 Nut
TX11582 Nut
TX11583 Set Screw
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FUEL SYSTEM
INJECTION PUMP

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC

2510 DTC
DET. NO.

36
37
38
39
40

75
76
77
78
79

80
81
82
83
84

85
86
87
88
89

90
91
92
93
94

95
96
97
98

99

99

100
101
102
103

104
105
106
107
108
109
111

VENDOR NO.

5334/267A
5334/274
5334/277
5334/280
5334/315

7123/499
7123/515A
7123/527
7123/551
7123/559Y

7123/572
7123/576E
7123/600
7123/620
9003/321

7123/725A
7123/726A
7123/728
7123/770
7123/806

7139/2C

7123/888
7123/917
7123/937
7123/975

7133/30A
7133/31
7133/34
7133/37
712317

7139/223
7139/36
7139/37
7139/43
7139/268

7139/331
7139/512
7139/559D
7139/615C
7139/752
7139/82
NK 1/6

FUEL SYSTEM

66

INJECTION PUMP
LONG NO. DESCRIPTION
TX11584 Set Screw
TX11585 Screw
TX11586 Screw
TX15269 Screw
TX11587 Screw
TX11630 Union
TX11631 Gasket-Joint
TX11632 Stud Bolt
TX11633 Spring
TX11634 Bushing
TX11635 Cover
TX11636 Case
TX11637 Plate
TX11638 Filter
TX16778 Lever
TX11640 Lever
TX11641 Shaft-Axle
TX11642 Cap
TX11643 Shaft-Axle
TX11645 Pivot
TX51012 Lock
TX11651 Govemor
TX11655 Plate
TX11658 Gasket-Joint
TX11660 Screw
TX11661 Ring
TX11662 Union
TX11663 Nut
TX11664 Connection
TX51007 Ring
TX11668 Ring
TX51015 Bushing
TX51016 Screw
TX11669 Gasket-Joint
TX17397 Piate
TX16781 Plate
TX11670 Plate
TX11672 Valve
TX16786 Plate
TX11677 Connection
TX51017 O-Ring-Joint
TX50015 Disc Key

QTy.
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FUEL SYSTEM
INJECTION PUMP

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD 2510 SD-DTC
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2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC
2510 DTC

DET. NO. VENDOR NO.

112 NU-9/1

113 NU-9/8

114 NW 5/15

115 NW 5/18

116 NW 1/65

117 NW 5/77

118 STAS 7666/2-77
200 7139/764T

201 7139/159A

202 7139/354

FUEL SYSTEM

INJECTION PUMP
LONG NO. DESCRIPTION
TX51746 Nut
TX50962 Nut
TX50334 Gasket-Joint
TX50963 Gasket-Joint
TX51024 Washer
TX50335 Gasket-Joint
TX51679 UNS-Spring Washer
TX11678 Hydraulic Head
TX11667 Shock Absorber
TX15275 Adaptor
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FUEL SYSTEM
FUEL TANK, FUEL LINES
2360, 2360SD, 2360 DTC SD 2360 DTC

2460, 2460 SD, 2460 DTC SD, 2460 DTC
2510, 2510 SD, 2510 DTC SD, 2510 DTC

n 3 N 16 15
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FUEL SYSTEM
FUEL TANK, FUEL LINES
2360, 2360SD, 2360 DTC SD 2360 DTC

2460, 2460 SD, 2460 DTC SD, 2460 DTC
2510, 2510 SD, 2510 DTC SD, 2510 DTC

e B S Yy L I Y Gy

-t NS

DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 4016.11.0304 TX17067 Tank
2 4017.11.0305 TX17068 Strap R.H.
3 4017.11.0306 TX17069 Tank Support
4 4017.11.0307 TX17070 Strap L.H.
5 40.11.011 TX11912 Filler Cap W/Gasket
6 40.11.134 TX14707 Gasket
7 40.11.015 TX10425 Cock-Complete
8 40.11.016 TX10426 Connection
9 40.11.101 TX10433 Hose
10 40.11.102 TX10434 Hose
11 40.11.108 TX10435 Washer 13/30
12 40.11.109 TX10436 Gasket
13 40.11.163 TX10437 Gasket
14 40.11.102 TX10434 Hose
15 NUT-PN 100 TX50030 Plug (M22 x 1.5)
16 NUT-PN 101 TX50034 Washer (22.2/28
17 STAS 4272-80 TX50064 Screw (M10 x 1.25 x 80)
18 NUT-PN 110 - TX50123 Screw (M12 x 1.25 x 30)
19 NUT-PN 109 TX50066 Screw (M12 x 1.25 x 35)
20 STAS 5200-66 TX50416 Washer (A10.5)
21 STAS 5200-80 TX51614 Washer (A 12)
22 STAS 2731-51 TX50382 Washer (N 12)
23 NUT-PN 117 TX50180 Nut (M10 x 1.25)
24 #2-6202 759570 Clamp
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FUEL SYSTEM
FUEL INJECTION PUMP CONTROLS

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

6 27 94 22
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

NbdbWwN =2

- ON®
rar=+

13
14
15
16

17
18
19
20
21

22
23
24
25
26

27
28
29
30
31

32

VENDOR NO.

40.14.010
40.14.012
40.14.013
40.14.016
40.14.017

40.14.022
40.14.023
4009.14.0320
4017.14.1002
4009.14.1006

40.14.101
40.14.102
40.14.109
40.14.110
40.14.111

40.14.112
40.14.113
40.14.114
40.14.115
40.14.116

40.14.117
40.14.148
40.14.149
40.42.109
31.35.332

STAS 1991-80
NUT-PN 112
NUT-PN 112
STAS 5200-80
STAS 9729-80

NUT-PN 40

FUEL SYSTEM

FUEL INJECTION PUMP CONTROLS

LONG NO.

TX10455
TX10456
TX10457
TX17241
TX10460

TX17242
TX17244
TX17074
TX17075
TX17076

TX10462
TX10463
TX10466
TX10467
TX10468

TX10469
TX10470
TX10471
TX10472
TX10473

TX10474
TX15364
TX15365
TX11118
TX12793

TX51690
TX50168
TX50153
TX52002
TX51675

TX50308

DESCRIPTION

Lever-Hand Control

Lever
Shaft-Axle
Lever
Lever

Pedal
Handle
Lever
Rod
Lever

Lever
Lever
Spring
Spring
Disc

Disc
Clip
Rod End
Bushing
Stop

Lever
Spring
Bushing
Handie
Washer

Cotter Pin (2 x 16)
Nut (M5)

Nut (M12 x 1.25)
Washer (A5)

Pin

Pin (6.4 x 22)
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AIR CLEANER
2360, 2460 & 2510 SERIES









AIR CLEANER

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC
2510 DTC

24

19

25
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AIR CLEANER

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC

2510 DTC
DET. NO. VENDOR NO. LONG NO.

1 115.05.024 TX10210
2 115.05.066 TX17058
3 115.05.013 TX10202
4 115.05.017 TX10206
5 115.05.016 TX10205
6 115.05.109 TX10213
7 115.06.023 TX10209
8

9 115.06.155 TX10218
10 115.05.156 TX10219
1 115.05.157 TX10220
12 115.05.067 TX17059
13 2402.05.0103 TX17060
14 2402.05.0301 TX17061
15 2402.05.0302 TX17062
16 2402.05.1002 TX17063
17 110.05.116 TX12614
18 115.05.110 TX10214
19 NUT-PN 38 TX50234
20 NUT-PN 112 TX50172
21 STAS 4272-89 TX51578
22 NUT-PN 109 TX50477
23 STAS 7666/2-80 TX50492
24 766629
25 115.05.029 TX16709

DESCRIPTION

Hose

Filter

Filter

Qil Pan

Filter Element

Ring

Clamp

Clamp (Only Serviced with Item 7)
Screw

Guide

Nut

Elbow
Pre-Cleaner
Hose

Cover

Dust Collector
Clamp

Ring

Washer (6/12)
Nut (M8 x 1.25)

Screw (M8 x 40)
Screw (M6 x 30)
Washer (N6)
Clamp

Latch
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EXHAUST SYSTEM
2360, 2460, & 2510

Exhaust Pipe
Muffler

W3LSAS LSNvHX3









EXHAUST SYSTEM

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC

2510 DTC .
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2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC
2510, 2510 SD 2510 SD-DTC
2510 DTC

DET. NO. VENDOR NO.

1

2

3

4 2404.06.1001
5 2601.06.0305
6 STAS 766/2-80
7 STAS 4071-69
8 STAS 4272-80

EXHAUST SYSTEM

LONG NO.

791365
791358
791366
TX17065
TX17064

TX50494
TX51056
TX52123

DESCRIPTION

Cap-Weather
Muffler-Tractor
U-Clamp 2 1/2" Tractor
Tube

Gasket

Washer (N10)

Nut (M10 x 1.5)
Screw (M10 x 1.5 x 45)
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- GEARBOX

8/2TRANSMISSION
2360, 2460 & 2510 Series
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GEARBOX

8/2TRANSMISSION









GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH

2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

-
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iy

2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

DET. NO.

L WN =

VENDOR NO.

48.17.194
48.17.195
NUT-PN 19

STAS 7666/2-80

NUT-PN 121
NUT-PN 110

STAS 7666/2-80

40.17.018
40.17.188

STAS 7666/2-80

NUT-PN-109
NUT-PN 100

STAS 7666/2-80

40.17.318

4017.17.0301
40.17.165
STAS 7417-71
48.17.113
48.17.129
48.17.110
STAS 5858-58
48.17.130
STAS 3041-80
48.17.026

48.17.027
NUT-PN101
NUT-PN 100
NUT-PN 109
48.17.024
48..17.179
STAS 1991-80
4017.17.1001
NUT-PN 120
NUT-PN 39

48.17.270
NUT-PN 112
48.17.034
NUT-PN 39
STAS 5948-58
NUT-PN 27
NUT-PN 101
48.17.068
48.17.029
STAS 3041-80

GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH

LONG NO. DESCRIPTION

9-90423 Bearing (A 3540)

TX14867 Cover

TX14868 Cover

TX50254 Greaser (1/8")

TX50658 Washer (N18)

TX50200 Pipe (L=178)

TX50114 Screw (M10 x 1.25 x 20)

TX50494 Washer (N10)

TX10511 Cover

TX10599 Gasket

TX50382 Washer (N 12) -

TX50074 Screw (M12x 1.5 x 5)

TX50031 Screw (M8 x 35)

TX50493 Washer (N 8)

TX12718 Stud Bolt

TX17079 Cover (See Page 85 for Breakdown)

TX10586 Gasket !

TX51572 Bearling (20 x 26 x 14)

TX14786 Shaft

TX14802 Bolt

TX14783 Gear

TX50438 Ring

TX14803 Ring

TX51628 Bearing 6205 (25 x 52 x 15)

TX15068 Fork Shaft

TX15069 Shaft

TX50034 Washer (22.2/28)

TX50030 Plug (M22 x 1.5)

TX50100 Screw (M8 x 20)

TX14772 Cover

TX14773 Gasket

TX51561 Cotter Pin (6.3 x 32)

TX17080 Housing

TX50196 Stud Bolt (M8 x 1.25 x 25)

TX52091 O-Ring (C60-89.5 x 3)

TX16889 Cover

TX50172 Nut ( M8)

TX14856 Holder-Support

TX51558 O-Ring (80-96 x 2.4)

TX50442 Ring (45)

TX51109 Gasket (45 x 65 x 12F)

TX50033 Washer (10.2/16)

TX17078 Sleeve

TX14854 Sleeve

TX51596 Bearing 16013 (65 x 100 x 11)
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GEARBOX
8-SPEED TRANSMISSION
11" CLUTCH

2]

22

23

2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC



2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

DET. NO. VENDOR NO.

1 48.17.014

2 NUT-PN 43

3 STAS 5906-66
4 40.17.141

5 48.17.266

6 48.17.174

7 NUT-PN 40

8 48.17.117

9 48.17.115

10 48.17.267

1 48.17.120

12 48.17.119

13 48.17.118

14 48.17.135

15 STAS 9729/2-80
16 40.17.136

17 48.17.175

18 NUT-PN 110
19 STAS 2241-56
20 48.17.176

21 48.17.192

22 40.17.161

23 48.17.193

GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH

LONG NO. DESCRIPTION

TX14769 Fork 1st, 2nd, 3rd & 4th Speed Complete

TX50313 Pin (10 x 15)

TX50446 Ball (11/32)

TX10562 Spring

TX16886 Fork Shaft

TX14861 Lever

TX50305 Pin {5, 4 x 24)

TX14790 Shaft-Axle

TX14788 Shaft-Axle

TX16887 Shaft-Axle

TX14793 Fork (3rd & 4th Speed)

TX14792 Lever (3rd & 4th Speed)

TX14791 Lever (1st & 2nd Speed)

TX14808 Spring

TX51637 Pin (G5 x 30)

TX10557 Fork

TX14862 Shaft-Axle

TX50710 Screw (M10 x 1.25 x 30)

TX50374 Washer (A10.5)

TX14863 Support

TX14865 Fork

TX10582 Screw

TX14866 Fork
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GEARBOX
8-SPEED TRANSMISSION
11" CLUTCH

2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC
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2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

DET. NO.  VENDOR NO.
1 48.17.025
2 STAS 3041/468
3 40.17.052
4 48.17.264
5 48.17.126
6 48.17.263
7 48.17.106
8 STAS 3043-80
9 STAS 5848-73
10 48.17.131
- 48.17.132
. 48.17.133
13 STAS 3043/208
. STAS 3043-61
14 48.17.123
15 48.17.102
16 48.17.108
17 48.17.107
18 48.17.103
19 48.17.124
20 48.17.036
21 4001.17.1005
22 48.17.265
23 4001.17.1053
24 40.17.114
25 48.17.037
26 48.17.111
27 48.17.125
29 44.24.118
30 STAS 3041-60
32 4001.17.1052
33 48.17.275
34 40.17.116
36 40.17.117
37 40.17.156
38 40.17.157
39 NUT-PN 109
40 STAS 2241-51
41 40.17.158
43 40.17.360

44 40.17.013

GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH

LONG NO. DESCRIPTION
TX14853 Shaft-Main
TX51630 Bearing 6209N (45 x 85 x 19)
TX14809 Seal
TX16884 Gear Drive 4th Speed
TX14799 Bushing
TX16883 Gear Drive 3rd & Rev. Speed
TX14779 Gear Drive 1st & 2nd Speed
TX51632 Bearing NJ 2207 (35 x 72 x 23)
TX51567 Ring
TX14804 Ring (3.7)
TX14805 Ring (4.0)
TX14806 Ring (4.3)
TX51631 Bearing (NJ or HJ 208 40 x 80 x 18)
TX50400 Bearing (NUP 208) (40 x 80 x 18)
TX14796 Washer Thrust
TX14775 Gear Driven 1st Speed
TX14781 Sleeve-Sliding 1st & 2nd Speed
TX14780 - Gear & Sleeve (Gear Drive Rev. Speed &

Shifting Sleeve 1st & 2nd Speed)
TX14776 Gear Driven 2nd Speed
TX14797 Ring
TX16879 Gear Driven 3rd Speed
TX16853 Sleeve
TX16885 Hub
TX16855 Spring
TX10535 Synchronizer
TX16880 Gear Driven 4th Speed
TX14784 Bushing
TX14798 Ring
TX15507 Nut (M24 x 1.5)
TX50647 Bearing (30 x 72 x 19) (6306N)
TX16854 Spring
TX16891 Shaft
TX10537 Gear
TX10538 Spider pinion
TX10577 Washer
TX10578 Disc
TX50076 Screw (M12 x 1.5 x 60)
TX50376 Washer (A13)
TX10579 Axle-Shaft
TX16385 Sleeve -
TX10507 Planet Wheel Carrier
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GEARBOX
8-SPEED TRANSMISSION
11" CLUTCH

2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

_————a

=T=A

S e = e -

83



2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

DET. NO.

46
47
48
49
50

51

VENDOR NO.

40.17.155
STAS 2571-69
40.17.153
40.17.154
40.17.122

NUT-PN 123

GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH

LONG NO. DESCRIPTION

TX10576 Ring

TX51563 Screw (M6 x 16)

TX10574 Disc

TX10575 Ring

TX10543 Bushing

TX50257 Needle (3 x 23.8)

QTy.
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GEARBOX
8-SPEED TRANSMISSION
11" CLUTCH

2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC
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2360, 2360 DTC
2460, 2460 DTC
2510, 2510 DTC

DET. NO.

bW =

VENDOR NO.

48.17.060
48.17.160
48.17.161
48.17.020
48.17.021

48.17.022
48.17.023
48.17.039
48.17.136
48.17.146

4017.17.1002
4017.17.1003
4817.149
4817.150
48.17.151

48.17.152
48.17.153
48.17.154
48.17.155
48.17.156

48.17.157
48.17.172
48.17.177
40.17.197
40.17.198

40.17.199
40.17.200
40.17.202
NUT-PN 40
NUT-PN 40

NUT-PN 100
NUT-PN 101
NUT-PN 120
STAS 1599-80
STAS 1991-80

NUT-PN 110
NUT-PN 109
STAS 4845-80
STAS 7666/2-80
STAS 9895-80
40.17.193

GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH

LONG NO. DESCRIPTION

TX17081 Cover

TX14811 Bolt

TX14812 Bolt

TX14813 Lever (Rev. Speed)

TX14814 Holder-Lower

TX14815 Gear Shifting Gate

TX14816 Lever

TX12476 Gasket

TX14817 Handle (1/2" Hole)

TX14818 Pin

TX17082 Handlever-Speed Shift

TX17083 Handlever-Range Shift

TX14821 Support-Holder

TX14822 Spacer

TX14823 Washer

TX14824 Guide

TX14825 Washer

TX14826 Spring

TX14827 Bushing

TX14828 Lever

TX14829 Gate

TX14830 Circlip

TX14832 Washer

TX10608 Dome

TX10609 Spring

TX10610 Cover

TX10611 Ring

TX10613 Spring
TX50300 Pin (G3 x 16)

TX50305 Pin (5.4 x 24)
TX50030 Plug (M22 x 1.5)
TX50034 Washer (22.2/28)
TX51576 Stud Bolt (M8 x 20)
TX51577 Pin (B8 x 16)
TX51212 Cotter Pin (Dia. 4 x 25)
TX50141 Screw (M8 x 14)
TX50100 Screw (M8 x 20)
TX51614 Washer (A 12)
TX50493 Washer (N 8)
TX51573 Nut (M8)

TX10604 Dia. 40-Ring

86

Qry.

BN = b ek wd ad A

WP ek

L e T N ey

NN = = s

- ad ) = - ko= NN

NN & b o






GEARBOX WITH REVERSING

GEAR (SHUTTLE DRIVE)

8/8 SPEED TRANSMISSION

2460 SD & 2460 SD-DTC
8/8 Speed Transmission.........ccccccureeeerennns 87-98
COVEL......cerictctnccrer e esesens s e asanes 97-98









GEARBOX WITH REVERSING GEAR

8-SPEED SHUTTLE DRIVE
11" CLUTCH

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

72 1257g 971066466 83
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GEARBOX WITH REVERSING GEAR
8-SPEED SHUTTLE DRIVE

11" CLUTCH

2460 SD, 2460 SD-DTC

2510 SD, 2510 SD-DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTy.
4 48.17.026 TX15068 Axle 1
6 48.17.068 TX17078 Sleeve 1
7 48.17.0303 TX17284 Cover Complete (See Page 97 for Breakdown) 1
8 48.17.024 TX14772 Cover 1
9 48.17.179 TX14773 Gasket 1
18 4017.17.1101 TX17307 Housing 1
64 48.17.270 TX16889 Cover 1
66 NUT-PN 39 TX520091 O-Ring ("O" 60-89.5 x 3) 1
72 48.17.034 TX14856 Support-Holder 1
75 40.17.165 TX10586 Gasket 1
78 NUT-PN 27 TX51109 Seal (45 x 65 x 12) 1
79 NUT-PN 39 TX51558 O-Ring ("O" 80-96 x 2.4) 1
81 NUT-PN 100 TX50030 Plug-Magnetic (M22 x 1.5) 1
82 NUT-PN 101 TX50034 Washer (22.2/28) 1
83 NUT-PN 120 TX50196 Stud Bolt (M8 x 1.25 x 25) 7
84 40.17.318 TX12718 Stud Bolt 3
85 NUT-PN 109 TX50074 Screw (M12 x 1.5 x 45) 12
88 STAS 1991-80 TX51649 Cotter Pin (6.3 x 36) 1
97 NUT-PN 112 TX50172 Nut (M8) 7
98 NUT-PN 100 TX50031 Screw (M8 x 35) 6
100 NUT-PN 109 TX50100 Screw (M8 x 20) 2
106 STAS 7666/2-80 TX50493 Washer (N 8) 15
107 STAS 2731-51 TX50382 Washer (N 12) 16
112 STAS 3041-80 TX51596 Bearing (65 x 100 x 11) 1
113 9-90423 Bearing (A3540) 1
114 40.17.188 TX10599 Gasket 1
115 40.17.018 TX10511 Cover 1
117 NUT-PN 110 TX50114 Screw (M10 x 1.25 x 20) 2
118 STAS 7666/2-80 TX50494 Washer (N10) 3
125 STAS 5848-58 TX50442 Ring (45) 1
126 49.17.027 TX15069 Shaft 1
127 48.17.029 TX14854 Sleeve 1
129 48.17.194 TX14867 Ring 1
130 48.17.195 TX14868 Cover 1
131 NUT-PN 19 TX50254 Greaser (1/8" BR.) 1
132 STAS 7666/2-80 TX50658 Washer (N 18) 1
133 NUT-PN 121 TX50200 Pipe (L=178) 1
134 NUT-PN 101 TX50033 Washer (10.2/16) 1
135 NUT-PN 157 TX51650 Screw (M12 x 1.5 x 35) 4
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GEARBOX WITH REVERSING GEAR

8-SPEED SHUTTLE DRIVE
11" CLUTCH

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC
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GEARBOX WITH REVERSING GEAR

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

DET. NO.

5

31
32
33
34

35
36
37
44
50

51
52
53
60
61

73
80
89
101
104

109
110
128
171

VENDOR NO.

48.17.014
48.17.266
48.17.115
48.17.267
48.17.117

48.17.118
48.17.119
48.17.120
48.17.192
48.17.135

48.17.174
48.17.223
48.17.222
40.17.136
40.17.141

40.17.161
NUT-PN 43
STAS 2241-56
NUT-PN 10
STAS 5906-66

NUT-PN 40
STAS 9729/2-80
48.17.193
40.17.053

8-SPEED SHUTTLE DRIVE
11" CLUTCH

LONG NO. DESCRIPTION
TX14769 Fork (1, 11, 11, 1V)
TX16886 Shaft (I, 11, 1ll, & IV)
TX14788 Shaft (I, 1)
TX16887 Shaft Ill and 1V)
TX14790 Shaft
TX14791 Lever (I and Il)
TX14792 Lever (Il and 1V)
TX14793 Lever (lll and IV)
TX14865 Fork
TX14808 Spring
TX14861 Lever
TX15081 Shaft
TX15089 Holder-Suppont
TX10557 Fork
TX10562 Spring
TX10582 Screw
TX50313 Pin (Dia. 10 x 15)
TX50374 Washer (A10.5)
TX50710 Screw (M10 x 1.25 x 30)
TX50446 Ball (11/32)
TX50305 Pin (GA 5.4 x 24)
TX51637 Pin (GA 5 x 30)
TX14866 Fork
TX16814 Support-Holder
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GEARBOX WITH REVERSING GEAR

8-SPEED SHUTTLE DRIVE
11" CLUTCH

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC
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GEARBOX WITH REVERSING GEAR

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

DET. NO.

16
57
58
59
61

67
68
69
70
71

86
87
90
91
104

105
108
110
118
124

136
137
138
139
140

141
142
144
145
146

147
148
149
150
151

152
153
154
155
156

157

VENDOR NO.

40.17.013
40.17.116
40.17.117
40.17.360
40.17.141

40.17.153
40.17.154
40.17.155
40.17.156
40.17.157

NUT-PN 109
NUT-PN 109
STAS 241/2-80
STAS 2571-69
STAS 5906-66

STAS 6742-78
STAS 9729/2-80
STAS 9729/2-80
STAS 7666/2-80
40.17.158

40.17.045
MFG

40.17.217
48.17.218
40.17.283

40.17.284
40.17.307
NUT-PN 110
STAS 4845-80
STAS 7666/2-80

STAS 7417-71
40.17.061
40.17.062
40.17.295
40.17.296

40.17.297
40.17.300
40.17.313
40.17.343
40.17.344

40.17.346

8-SPEED SHUTTLE DRIVE
11" CLUTCH

LONG NO. DESCRIPTION
TX10507 Hub

TX10537 Gear

TX10538 Spider Pinion
TX16395 Sleeve

TX10562 Spring

TX10574 Disc

TX10575 Ring

TX10576 Disc

TX10577 Washer

TX10578 Disc

TX50076 Screw (M12 x 1.5 x 60)
TX50077 Screw (M12 x 1.5 x 70)
TX50376 Washer (A 13)
TX51563 Screw (M6 x 16)
TX50446 Ball (11/32)
TX50257 Needles (3 x 23.8)
TX51635 Pin (GA 5 x 10)
TX51637 Pin (GA 5 x 30)
TX50494 Washer (N 10)
TX10579 Axle

TX15082 Carrier

775454 Shaft

TX15083 Gate

TX15093 Screw

TX12388 Cover

TX12389 Spacer

TX12714 Ring

TX508642 Screw (M6 x 10)
TX52144 Screw (M10 x 35)
TX50492 Washer (N6)
TX51572 Bearing (20 x 26 x 14)
TX17309 Reversing Transmission
TX17310 Shaft

TX12393 Hub

TX12394 Sleeve

TX12395 Fork

TX12398 Washer

TX12404 Gear

TX16701 Shaft

TX16703 Gear

TX16704 Gear
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GEARBOX WITH REVERSING GEAR

8-SPEED SHUTTLE DRIVE
11" CLUTCH

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC
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GEARBOX WITH REVERSING GEAR

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

DET. NO.

158
159
160
161
162

163
164
166

VENDOR NO.

40.17.347
40.17.365
40.17.349
40.24.310
STAS 3041-68

STAS 5848/2-73
40.17.369
40.17.333

8-SPEED SHUTTLE DRIVE
11" CLUTCH

LONG NO. DESCRIPTION
TX16702 Shaft-Intermediate
TX17311 Bushing
TX16705 Housing
TX16058 Washer
TX50650 Bearing 6307 N (35 x80 x 21)
TX51812 Ring (30)
TX17312 Bushing G
TX17313 Bushing
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GEARBOX WITH REVERSING GEAR

8-SPEED SHUTTLE DRIVE
11" CLUTCH

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC
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GEARBOX WITH REVERSING GEAR

8-SPEED SHUTTLE DRIVE
11" CLUTCH
2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION ' Qry.

1 48.17.036 TX16879 Gear-Driven (3rd Speed) 1
2 48.17.037 TX16880 Gear-Driven (4th Speed) 1
3 48.17.025 TX14853 Shaft 1
19 48.17.102 TX14775 Gear-Driven (1st Speed) 1
20 40.17.103 TX14776 Gear-Driven (2nd Speed) 1
21 48.17.263 TX16883 Gear Drive (3rd & Rev. Speed) 1
22 48.17.264 TX16884 Gear Drive (4th Speed) 1
23 48.17.106 TX14779 Gear Drive (1st & 2nd Speed) 1
24 48.17.107 TX14780 Gear and Sleeve (Gear Drive, Rev. Speed &

Shifting Sleeve, 1st & 2nd Speed) 1
25 48.17.108 TX14781 Sleeve-Sliding (1st & 2nd Speed) 1
26 48.17.265 TX16885 Hub 1
28 48.17.111 TX14784 Bushing 4
29 48.17.284 TX17308 Shaft 1
39 48.17.123 TX14796 Ring 1
40 48.17.124 TX14797 Ring 1
41 48.17.125 TX14798 Ring 1
42 48.17.1126 TX14799 Spacer 1
47 48.17.131 TX14804 Ring (3.7) 1
55 40.17.114 TX10535 Synchronixer 1
56 4001.17.1005 © TX16853 Sleeve 1
62 4001.17.1053 TX16855 Spring 3
63 4001.17.1052 TX16854 Spring 3
65 44.24.118 TX15507 Nut (M24 x 1.5) 1
76 40.17.052 TX14809 Seal 1
93 STAS 3041-60 TX50647 Bearing 6306N (30 x 72 x 19) 1
94 STAS 3041/4-68 TX51630 Bearing 6209N (45 x 85 x 19) 1
95 STAS 3043/2-68 TX51631 Bearing NJ 208 (40 x 80 x 18) 1
96 STAS 3043-80 TX51632 Bearing NJ 2207 (35 x 72 x 23 1
103 STAS 5848/2-73 TX51567 Ring (35) 1
122 40.17.122 TX10543 Bushing 1
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GEARBOX
8-SPEED TRANSMISSION
11" CLUTCH W/ SHUTTLE DRIVE

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC
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2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

DET. NO.

VENDOR NO.

40.17.039
40.17.021
48.17.023
48.17.046
40.17.193

40.17.197
40.17.198
40.17.199
40.17.200
40.17.202

48.17.136
48.17.146
4017.17.1002
4017.17.1003
48.17.149

48.17.150
48.17.151
48.17.152
48.17.157
48.17.172

4017.17.1005
48.17.213
48.17.214
48.17.215
48.17.219

STAS 1991-80
NUT-PN 110
NUT-PN 109
STAS 5200-80
STAS 5815-7

STAS 5816-73
STAS 7666/2-80
STAS 9729/2-80
STAS 9895-80
NUT-PN 39

NUT-PN 103
NKUt-PN 120

GEARBOX

8-SPEED TRANSMISSION
11" CLUTCH W/ SHUTTLE DRIVE

LONG NO.

TX12476
TX14814
TX14816
TX15090
TX10604

TX10608
TX10609
TX10610
TX10611
TX10613

TX14817
TX14818
TX17082
TX17083
TX14821

TX14822
TX14823
TX14824
TX14829
TX14830

TX17314
TX15086
TX15087
TX15088
TX15091

TX51212
TX50141
TX50100
TX51614
TX51645

TX51644
TX50493
TX51637
TX51573
TX50289

TX51647
TX51576

DESCRIPTION

Sealing Join
Holder-Support Lower
Lever

Gear-Shifting Gate
Ring

Dome
Spring
Cover
Flexible Ring
Spring

Handle (1/2" Hole)

Pin .

Gear Shift Lever -Speed Shift
Hand Lever-Range Shift
Support -Holder

Distance Spacer
Guide Washer
Guide Lever
Gate

Circlip

Cover-Gearbox
Bushing

Lever

Bolt

Washer

Cotter Pin ( Dia. 4 x 25)
Screw (M8 x 14)

Screw (M8 x 20)
Washer (A 12)

Washer (AB6)

Nut (KM 6)

Spring Washer (N8)

Pin (G5 x 30)

Nut (M8)

O-Ring ("0"-80 x 153 x 2.4)

Washer (30.2/36.2)
Stud Bolt (M8 x 20)
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REAR AXLE HOUSING
AND DIFFERENTIAL

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC






REAR AXLE HOUSING
AND DIFFERENTIAL

2360, 2360 SD

2460, 2460 SD

2510, 2510 SD
Differential Lock Control & Housing
Differential, Differential Lock................... 99-114









REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL LOCK CONTROL & HOUSING

2360, 2460, 2460 SD
2510, 2510 SD

99



2360, 2460, 2460 SD

2510, 2510 SD
DET. NO.

~Noown

10
11
12

13
14
15
16
17

18

19
21
22
23

24
25
26
27
29

30
31
32
33
34

35
36
37
38
39

4
42
44
47
48

49
50
51

VENDOR NO.

NUT-PN 110
STAS 7666/2-80
40.24.164
40.24.165
40.24.160

NUT-PN 110
48.24.096
NUT-PN 39
NUT-PN 109
STAS 7666/2-80

40.24.228
NUT-PN 43
40.24.178
40.24.122
40.24.175

40.24.174

STAS 7666/2-80
NUT-PN 109
NUT-PN 110
NUT-PN 109

NUT-PN 109
STAS 2731-51
NUT-PN 109
STAS 2731-51
STAS 1991-80

NUT-PN 101
NUT-PN 100
48.24.019
48.24.175
48.24.023

48.24.132
40.24.131

STAS 5848/2-80
48.24.110

STAS 6260-60

40.24.135
40.24.136
40.24.177
40.24.161
NUT-PN 39

48.24.124
40.24.053
40.24.300

LONG NO.

TX50710
TX50494
TX10722
TX10723
TX10718

TX50116
TX17084
TX50298
TX50100
TX50493

TX10750
TX50313
TX10735
TX10683
TX10733

TX10732
TX50828
TX50082
TX50142
TX50706

TX50895
TX50384
TX50074
TX50382
TX51045

TX50034
TX50030
TX17257
TX17258
TX16892

TX10691
TX10690
TX50438
TX17260
TX50452

TX10694
TX10695
TX10734
TX10719
TX50279

TX15823
TX17086
TX12723

REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL LOCK CONTROL & HOUSING

DESCRIPTION

Screw (M10 x 1.25 x 30)
Washer

Shaft

Ring

Pastille

Screw (M10 x 1.25 x 25)
Dipstick

O-Ring ("O" 80-9.25 x 1.78)
Screw (M8 x 20)

Washer (N8)

Gasket

Pin (Dia. 10 x 15)
Gasket

Cover

Gasket

Cover

Washer (N14)

Screw (M14 x 1.5 x 40)
Screw (M8 x 16)

Screw (M16 x 1.5 x110)

Screw (M16 x 1.5 x 60)
Ring (N 16)

Screw (M12 x 1.5 x 45)
Washer (N 12)

Cotter PIN (4 x 20)

Washer (22.2/28)
Plug (M22 x 1.5)
Cover

Gasket

Casing

Bushing

Bushing

Flex Ring

Shaft-Axle

Bearing 6205N (25 x 52 x 15)

Plate

Plate

Gasket

Washer

O-Ring (65-20.3 x 2.4)

Holder-Support
Pedal
Stud Bolt

100

QTy.

== =MNMN - NN =W NN SN [N R I - ek o ) - 0 = = = aaaon

— wd ) b



REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL LOCK CONTROL & HOUSING

2360, 2460, 2460 SD
2510, 2510 SD
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2360, 2460, 2460 SD

2510, 2510 SD
DET. NO.

52
52a
53
54
55

56
57
58
59
© 60

VENDOR NO.

40.24.301
STAS 4272-80
NUT-PN 18
NUT-PN 100
40.24.303

NUT-PN 109
NUT-PN 120
NUT-PN 27
NUT-PN 39
40.24.151

40.24.152
40.24.153
40.24.304
40.24.251
40.24.252

NUT-PN 112
40.24.154
40.24.155
40.24.156
NUT-PN 112

40.24.158
NUT-PN 43
NUT-PN 40

LONG NO.

TX12724
TX52126
TX50252
TX50030
TX12726

TX50101
TX50572
TX50261
TX51587
TX10709

TX10710
TX10711
TX15015
TX15377
TX15376

TX50152
TX10712
TX10713
TX10714
TX50155

TX10716
TX50315
TX50301

REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL LOCK CONTROL & HOUSING

DESCRIPTION

Screw-Special

Screw (M12 x 1.5 x 55)
Cover (20)

Plug (M22 x 1.5)
Housing

Screw (M8 x 25)

Stud Bolt (M10 x 1.25 x 25)
Seal (35 x 55 x 12)

"O" Ring (Dia. 60-109.5 x 3)
Adj. Ring (0.3)

Adj. Ring (0.5)
Adj. Ring (0.8)
Adj. Ring (0.10)
Housing (LH)
Housing (RH)

Nut (M10 x 1.25)
Plate

Shield (LH)
Shield (RH)

Nut (M12 x 1.5)

Shait

Pin (15 x 20)
Pin (3.8 x 28)
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REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL LOCK CONTROL & HOUSING

2360, 2460, 2460 SD
2510, 2510 SD
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REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL LOCK CONTROL & HOUSING

2360, 2460, 2460 SD
2510, 2510 SD

DET. NO, VENDOR NO,
STAS 5848/2-80
NUT-PN 39
40.24.109
40.24.115
40.24.112

NHWN -2

6 STAS 4071-69
7 40.24.024

8 NUT-PN 110

9 40.24.172

10 40.24171

11 40.24.118
12 40.24.140
13 40.24.130
14 G-30308

15 40.24.129

16 STAS 1991-80
17 40.24.201
- 40.24.202
- 40.24.203
-- 40.24.204

-- 40.24.205
- 40.24.206
-- 40.27.207
- 40.24.208
-- 40.24.209

-- 40.24.260
-- 40.24.261
-- 40.24.262
-- 40.24.263
-- 40.24.264

-- 40.14.265
-- 40.24.266
- 40.24.267
-- 40.24.268
-~ 40.24.269

- 40.24.270
18 NUT-PN 40
19 40.24.133
20 40.24.023
21 40.24.180

22 40.24.223
23 53239R
24 40.24.127

LONG NO.

TX50437
TX50915
TX10671
TX10677
TX10674

TX50160
TX10663
TX50114
TX10730
TX10729

TX10679
TX10699
TX10689
TX50005
TX10688

TX51197
TX10742
TX16534
TX16535
TX16536

TX16537
TX16538
TX16539

- TX16540

TX10743

TX16856
TX16857
TX16858
TX12701
TX16859

TX16860
TX16861
TX16862
TX16863
TX16864

TX16865
TX50310
TX10692
TX10662
TX10737

TX10747
TX50469
TX10687

DESCRIPTION

Flex Ring (15)

O-Ring

Shaft-Axle (Hand Brake)
Screw

Support-Holder

Nut (M16 x1.5)

Rod

Screw (M10 x 1.25 x 20)
Plate

Plate

Bolt

Shaft-Axle

Lever

Bearing (G 30308 R 40 x 90 x 23)
Nut

Cotter Pin (3.2 x 25)
Washer (1.70)
Washer (1.75)
Washer (1.8)
Waher (1.9)

Washer (2.0)
Washer (2.1)
Washer (2.2)
Washer (2.25)
Washer (2.3)

Washer (1.0)

Washer (1.05)
Washer (1.10)
Washer (1.15)
Washer (1.20)

Washer (1.40)
Washer (1.50)
Washer (1.85
Washer (1.95)
Washer (2.05)

Washer {2.15)
Pin (8.5 x 45)
Shoe

Gear

Rivet

Disc
Bearing G5 32309 (42 x 100 x 36)
Spacer

104

QTY.

d wd N) e~k b wmd md ol o

L N S . =y

-t ek ok N Y

-t



REAR AXLE HOUSING AND DIFFERENTIAL
DIFFERENTIAL, DIFFERENTIAL LOCK, HAND BRAKE

2360, 2460, 2460 SD
2510, 2510 SD
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REAR AXLE HOUSING AND DIFFERENTIAL

DIFFERENTIAL LOCK CONTROL & HOUSING

2360, 2460, 2460 SD

2510, 2510 SD
DET. NO.

VENDOR NO.

40.24.186
40.24.187
40.24.188
40.24.189
40.24.190

40.24.191
40.24.192
40.24.193
40.24.194
40.24.195

40.24.196
40.24.197
40.24.198
40.24.199
NUT-PN 47

STAS 3920/2-73

40.24.158
40.24.159
40.24.040
40.24.249

40.24.248
40.24.246
40.24.243
40.24.250
40.24.247

40.24.166
40.24.253
40.24.238
40.24.242
NUT-PN 58

NUT-PN 112

STAS 3920/1-73

4007.24.0307
40.24.157
40.24.030

40.24.245

40.24.167

LONG NO.

TX10740
TX16522
TX16523
TX16524
TX16525

TX16526
TX16527
TX16528
TX16529
TX16530

TX16531
TX16532
TX16533
TX10741
TX50322

TX51691
TX10716
TX10717
TX16405
TX15374

TX15373
TX15370
TX15371
TX15375
TX15372

TX10724
TX15809
TX14760
TX14759
TX50918

TX50153
TX51692
TX17085
TX10715
TX15369

TX16406
764551
764557
764558
TX10725

DESCRIPTION

Washer (3.5)
Washer (3.6)
Washer (3.8)
Washer (3.9)
Washer (4.0)

Washer (4.1)
Washer (4.2)
Washer (4.3)
Washer (4.4)
Washer (4.5)

Washer (4.6)
Washer (4.7)
Washer (4.8)
Washer (5.0)
Key (8 x 13)

Bearing (30210) (50 x 90 x 21.75)
Shaft-Axle

Spring

Sleeve

Washer

Pinion
Spider Pinion
Housing
Shaft-Axle
Pinion

Ring (1.5)
Screw

Screw (12 mm)
Screw (12 mm)
Washer (12.5)

Nut (M12 x 1.25)

Bearing (32012) (60 x 95 x 23)
Bevel Couple (12/47)

Fork

Differential

Pin

Shim (.005)
Shim (.010)
Shim (.015)
Ring-Thrust (1.6)
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REAR AXLE HOUSING AND DIFFERENTIAL

. (FOUR WHEEL DRIVE) _.
DIFFERENTIAL LOCK CONTROL & HOUSING
2360 DTC, 2460 SD-DTC : '1016
2460 DTC, 2510 SD-DTC "u
2510 DTC

gF 2101101
PR 128

98
117
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REAR AXLE HOUSING AND DIFFERENTIAL

DIFFERENTIAL LOCK CONTROL & HOUSING

2360 SD-DTC, 2360 DTC
2460 SD-DTC, 2460 DTC,
2510 SD-DTC, 2510 DTC

DET. NO.

1
2
7
8
20

21
22
27
32
33

36

VENDOR NO.

48.24.019
48.24.175
48.24.096
40.24.158
48.24.024

40.24.131
40.24.132
40.24.122
48.24.179
40.24.135

40.24.136
40.24.151
40.24.152
40.24.153
40.24.304

40.24.154
40.24.155
40.24.156
STAS 5848-58
NUT-PN 39

40.35.171
40.24.160
40.24.161
40.24.053
40.24.164

40.24.165
40.24.174
40.24.175
40.24.177
40.24.178

40.24.300
40.24.228
40.24.251
40.24.252
40.24.303

48.24.124

NUT-PN 39
NUT-PN 39
NUT-PN 39
NUT-PN 43
NUT-PN 43

(FOUR WHEEL DRIVE)

LONG NO.

TX17257
TX17258
TX17084
TX10716
TX17005

TX10690
TX10691
TX10683
TX17316
TX10694

TX10695
TX10709
TX10710
TX10711
TX15015

TX10712
TX10713
TX10714
TX50437
TX50915

TX15062
TX10718
TX10719
TX17086
TX10722

TX10723
TX10732
TX10733
TX10734
TX10735

TX12723
TX10750
TX15377
TX15376
TX12726

TX15823
TX50279
TX51587
TX50298
TX50313
TX50315

108

DESCRIPTION

inspection Cover
Gasket

Dipstick

Shaft

Housing

Bushing
Bushing
Cover
PTO Shaft
Plate

Plate

Shim (0.3)
Shim (0.5)
Shim (0.8)
Shim (0.10)

Plate

Oil Deflector (LH)

Oil Deflector (RH)
Flex Ring (15)

O-Ring (80 x 22-2 x 3)

Shaft (Hand Brake)
Pastille

Washer

Pedal

Shaft-Axle

Ring
Cover
Gasket
Gasket
Gasket

Stud Pin
Gasket-Joint
Casing L.H.
Casing R.H.
Casing

Holder-Support
0O-Ring (65-20.3 x 2.4)
O-Ring (60-109.5 x 3)

O-Ring (80-9.25 X 1.78)

Pin (10 X 15)
Pin (15 x 20)

Qry.
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REAR AXLE HOUSING AND DIFFERENTIAL

(FOUR WHEEL DRIVE)
DIFFERENTIAL LOCK CONTROL & HOUSING
2360 DTC '
2460 DTC QLL
2510 DTC ne—y e~
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2360 DTC
2460 DTC
2510 DTC

DET. NO.

82
83
84
85
90

92
95
97
98
99

100
101
102
104
105

106
109
110
111
113

115
116
117
118
119

125
127
128

REAR AXLE HOUSING AND DIFFERENTIAL

DIFFERENTIAL LOCK CONTROL & HOUSING

VENDOR NO.

NUT-PN 100
NUT-PN 100
NUT-PN 101
NUT-PN 120
STAS 1991-80

STAS 6260-60
NUT-PN 112
NUT-PN 112’
NUT-PN 109
STAS 4272-80

40.24.301

NUT-PN 109
NUT-PN 109
NUT-PN 110
NUT-PN 109

NUT-PN 109
NUT-PN 110
NUT-PN 110
NUT-PN 109

STAS 5848/2-80

STAS 7666/2-80
STAS 7666/2-80

STAS 2731-51
NUT-PN 27
NUT-PN 40

NUT-PN 18

STAS 7666/2-80

STAS 2731-51

(FOUR WHEEL DRIVE)

LONG NO.

TX50030
TX50030
TX50034
TX50572
TX51045

TX50452
TX50152
TX50155
TX50074
TX52126

TX12724
TX50895
TX50706
TX50142
TX50100

TX50101
TX50116
TX50710
TX50082
TX50438

TX50493
TX50494
TX50382
TX50261
TX50301

TX50252
TX50828
TX50384

DESCRIPTION

Plug (22 x 1.5)
Plug (22 x 1.5)
Washer (22.2 x 2/28)

Stud Pin (10 x 1.25 x 25)

Cotter Pin (4 x 20)

Bearing (6205N) (25 x 52 x 15)

Nut (10 x 1/25)

Nut (12 x 1.5)

Screw (12 x 1.5 x 45)
Screw (12 x 1.5 x 55)

Screw

Screw (16 x 1.5 x 60)
Screw (16 x 1.5 x 110)
Screw (8 x 16)

Screw (8 x 20)

Screw (8 x 25)

Screw (10 x 1.25 x 25)
Screw (10 x 1.25 x 30)
Screw (14 x 1.5 x 40)
Flex Ring

Washer (N8)
Washer (N10)
Washer (N12)
Seal (35 x 55 x 12)
Pin (3.8 x 28)

Cover (20)
Washer (N14)
Ring (N16)
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REAR AXLE HOUSING AND DIFFERENTIAL
(FOUR WHEEL DRIVE)
DIFFERENTIAL LOCK CONTROL & HOUSING

2360 DTC, 2460 DTC
2510 DTC 8
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DET. NO.

8
9
10
11
12

13
14
15
16
17

18
29
40
41
42

REAR AXLE HOUSING AND DIFFERENTIAL

(FOUR WHEEL DRIVE)
DIFFERENTIAL LOCK CONTROL & HOUSING

2360 DTC, 2460 D, 2510 DTC

VENDOR NO.

40.24.039
40.24.040
40.24.166
40.24.243
40.24.246

40.24.247
40.24.248
40.24.249
40.24.250
40.24.253

4007.24.0311
40.24.129
40.24.157
40.24.158
40.24.159

40.24.186
40.24.187
40.24.188
40.24.189
40.24.190

40.24.191
40.24.192
40.24.193
40.24.194
40.24.195

40.24.196
40.24.197
40.24.198
40.24.199
40.24.201

40.24.202
40.24.203
40.24.204
40.24.205
40.24.206

40.24.207
40.24.208
40.24.209
40.24.260
40.24.261
40.24.262
40.24.263
40.24.264
40.24.265
40.24.266

LONG NO.

TX15369
TX16405
TX10724
TX15371
TX15370

TX15372
TX15373
TX15374
TX15375
TX15809

TX17315
TX10688
TX10715
TX10716
TX10717

TX10740
TX16522
TX16523
TX16524
TX16525

TX16526
TX16527
TX16528
TX16529
TX16530

TX16531
TX16532
TX16533
TX10741
TX10742

TX16534
TX16535
TX16536
TX16537
TX16538

TX16539
TX16540
TX10743
TX16856
TX16857
TX16858
TX12701
TX16859
TX16860
TX16861

DESCRIPTION

Differential
Sleeve

Ring (1.5)
Case

Spider Pinion

Pinion
Pinion
Washer
Shait
Screw

Bevel Couple (10/43)

Nut
Differential-Fork
Shaft

Spring

Washer (3.5)
Washer (3.5)
Washer (3.8)
Washer (3.9)
Washer (4.0)

Washer (4.1)
Washer (4.2)
Washer (4.3)
Washer (4.4)
Washer (4.5)

Washer (4.6)
Washer (4.7)
Washer (4.8)
Washer (5.0)
Washer (1.70)

Washer (1.75)
Washer (1.8)
Washer (1.9)
Washer (2.0)
Washer (2.1)

Washer (2.2)

Washer (2.25)
Washer (2.3)

Waher (1.00)

Washer (1.05
Washer (1.10)
Washer (1.15)
Washer (1.20)
Washer (1.40)
Washer (1.50)
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REAR AXLE HOUSING AND DIFFERENTIAL

(FOUR WHEEL DRIVE)
DIFFERENTIAL LOCK CONTROL & HOUSING

2360 DTC, 2460 DTC
2510 DTC

7172
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DET. NO.

107
108
121
122
123

202
204

REAR AXLE HOUSING AND DIFFERENTIAL

(FOUR WHEEL DRIVE)
DIFFERENTIAL LOCK CONTROL & HOUSING

VENDOR NO.

40.24.267
40.24.268
40.24.269
40.24.270
40.24.120

40.24.218
40.24.238
48.24.118
48.24.119
40.24.245

40.24.167

NUT-PN 58

NUT-PN 47
STAS 2241-56
STAS 3920/2-73
STAS 3920/1-73
NUT-PN 112

NUT-PN 110
48.24.122
G30308
532309R
Nestandardizat

48.24.116
48.24.123

LONG NO.

TX16862
TX16863
TX16864
TX16865
TX15819

TX11933
TX14760
TX15818
TX16019
TX16406

TX10725
764551
764557
764558
TX50918

TX50322
TX50374
TX51691
TX51692
TX50153

TX50114
TX15821
TX50005
TX50469
TX51788

TX15817
TX15822

DESCRIPTION

Washer (1.85)
Washer (1.95)
Washer (2.05)
Washer (2.15)
Spacer

Plate

Screw (12mm)
Shaft

Washer

Pin

Ring Thrust (1.6)
Shim (.005)

Shim (.010)

Shim (.015)
Washer (Dia 12.5)

Key (8 x 13)

Washer (A10.5)

Bearing (30210) (50 x 90 x 21.75)
Bearing (32012) (60 x 95 x 23)
Nut (M12 x 1.25)

Screw (M10 x 1.25 x 20)

Washer

Bearing (G30308) (40 x 90 x 23)
Bearing (G532309) (42 x 100 x 36)

Bearing (CA293525 or CA2920) (28.7 x 34.7 x 24)

Double Gear (23/24)
Gear (23/27)
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FINAL DRIVE HOUSING

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC









FINAL DRIVE HOUSING
LH AND RH

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC
2510 DTC
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FINAL DRIVE HOUSING

LH AND RH

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2460 DTC

2510, 2510 SD, 2510 SD-DTC

2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QrTy.
1 40.25.010 TX10752 Shaft-Axle 2
2 48.25.149 TX17266 Casing L.H. 1
3 48.25.150 TX17267 Casing R.H. 1
4 40.25.102 TX10754 Cover 2
5 40.25.103 TX10755 Gear 2
6 40.25.121 TX14894 Axle Shaft L.H. 1
7 40.25.122 TX14895 Axle Shaft R.H. 1
8 48.25.145 TX16895 Brake-Drum 2
9 40.25.125 TX14898 Flange 2
10 40.25.108 TX10760 Spacer 2
11 40.25.109 TX10761 Nut 2
12 40.25.110 TX10762 Nut 2
13 40.25.111 TX10763 Lock Washer 2
14 40.256.112 TX10764 Lock Washer 2
15 40.25.113 TX10765 Sealing Joint 2
16 40.25.114 TX10766 Deflector 2
17 NUT-PN 109 TX50074 Screw (M12 x 1.5 x 45) 18
18 40.25.124 TX14897 Screw (M12 x 1.5 x 40) 2
19 NUT-PN 43 TX50315 Pin (Dia. 15 x 20) 4
20 NUT-PN 66 TX52099 Key (8 x 15) 2
21 NUT-PN 100 TX50030 Screw (M22 x 1.5) 4
22 NUT-PN 100 TX50030 Screw (M22 x 1.5) 2
23 783745 Sealing Washer 8
24 NUT-PN 105 TX50049 Lock Plate (Dia 11) 4
25 STAS 3041-59 TX50392 Bearing (6309) (45 x 100 x 25) 4
26 STAS 3041-59 TX50393 Bearing (6313) (65 x 140 x 33) 2
27 STAS 3041-65 TX50398 Bearing (6307) (35 x 80 x 21) 2
29 NUT-PN 109 TX50059 Screw (M12 x 1.25 x 40) 22
30 NUT-PN 110 TX50114 Screw (M10 x 1.25 x 20) 4
31 NUT-PN 110 TX50710 Screw (M10 x 1.25 x 30) 4
32 STAS 5848/-58 TX50442 Flexible Ring (45) 2
33 STAS 5848/3-73 TX50432 Flexible Ring (100) 2
34 STAS 7666/2-80 TX50494 Spring Washer (N10) 26
35 STAS 7666/2-80 TX50657 Spring Washer N12) 20
36 NUT-PN 27 TX50262 Seal (A45 x 72 x 10F) 2
37 NUT-PN 27 TX50264 Seal (A80 x 110 x 12F) 2
38 87037591 O-Ring 2
39 769425 Breather Plug 2
40 48.25.157 TX16996 Splash Ring 2
141 753371 Stud-Sway Chain 2
- 48.25.007 TX17390 Final Drive Housing Complete L.H. 1
- 48.25.008 TX17391 Final Drlive Housing Complete R.H. 1
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CLUTCH

11.0"
2360, 2460 & 2510









CLUTCH
11"

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

2510, 8

6

914 5 1318 7 4

15

16 20 24

2 1911 12 + 17 22)
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CLUTCH

11"
2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 50.16.068 TX17247 11" Clutch Assembly
2 50.16.032 TX14989 Disc (PTQ)
3 50.16.171 TX15002 Disc-Friction
4 50.16.207 TX17248 Swivel Pin (5 x 7.5)
5 50.16.033 TX14990 Lever (Main)
6 50.16.176 TX15003 Bushing
7 50.16.034 TX14991 Lever (PTO)
8 50.16.069 TX17077 Disc
-- 779335 Clutch Pads (Buttons)
9 50.16.154 TX14992 Clutch Housing
10 50.16.155 TX14993 Disc Plate-Main
11 50.16.156 TX14994 Disc Plate-PTO
12 50.16.157 TX14995 Spring Disc
13 50.16.158 TX14996 Screw
14 50.16.159 TX14997 Rod-Tappet
15 50.16.161 TX14998 Axle-Shaft
16 50.16.162 TX14999 Spring
17 STAS 5259-60 TX51622 Screw (M10 x 30)
18 50.16.183 TX17250 Lock
19 STAS 4373-69 TX51621 Nut (M8)
20 NUT-PN 43 TX51619 Pin (8 x 22)
21 STAS 4272-80 TX51620 Screw (M8 x 95)
22 STAS 4373-80 TX51321 Nut (M10)
23 STAS 7666/2-80 TX50493 Washer (N8)
24 NUT-PN 40 TX50685 Pin (G3.4 x 24)
25 NUT-PN 40 TX51618 Pin (64.4 x 13)
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BRAKE & CLUTCH
CONTROLS









BRAKE AND CLUTCH CONTROLS

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

6912,
11 051 2.

BRAKE CONTROLS & ENGINE CLUTCH
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BRAKE AND CLUTCH CONTROLS

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTy.
1 48.35.010 TX14975 Support-Holder 1
2 48.35.019 TX16897 Rod 1
3 48.35.028 TX16898 Pedal 1
4 40.35.104 TX10920 Bushing 2
5 40.35.014 TX10910 Shaft 1
6 48.35.042 TX16899 Lever 1
7 48.35.043 TX163900 Lever 1
8 48.35.044 TX16901 Brake Band 2
9 48.35.178 TX16905 Lining 6
10 40.35.037 TX14973 Pedal R.H. 1
11 40.35.038 TX14974 Pedal L.H. 1
12 40.35.105 TX10921 Plate 1
13 40.35.286 TX17146 Handlever 1
14 4017.35.1001 TX17147 Rod 1
15 48.35.103 TX14980 Fork 1
16 48.35.104 TX14981 Spring 1
17 48.35.105 TX14982 Spring 1
18 4009.35.0325 TX17148 Holder-Support 1
19 48.35.385 TX17149 Stop 1
20 48.35.118 TX14985 Bolt 1
21 48.17.136 TX14817 Knob 1
22 40.35.109 TX10922 Fork 2
23 40.35.110 TX10923 Pin 2
24 40.35.111 TX10924 Washer 1
25 40.35.112 TX10925 Spring 3
26 40.35.115 TX10928 Guide Plate 1
27 40.35.116 TX10929 Pin 1
28 40.35.117 TX11231 Pawl 1
29 40.35.119 TX10931 Spring 1
30 40.35.120 TX10932 Button 1
31 40.35.125 TX10935 Pin 2
32 40.35.126 TX10936 Rod 2
33 40.35.176 TX16903 Bushing 1
34 40.35.128 TX10938 Lever 2
35 40.35.129 TX10939 Pin 4
36 40.35.130 TX10940 Screw 2
37 40.35.134 TX10943 Fork 1
38 40.35.135 TX10944 Pin 1
39 40.35.118 TX10930 Rod 1
40 40.35.146 TX11936 Lever (STD & STD SD Tractors) 1
40 48.55.276 TX15983 Lever (DTC & SD-DTC Tractors) 1
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BRAKE AND CLUTCH CONTROLS

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

BRAKE CONTROLS & ENGINE CLUTCH
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BRAKE AND CLUTCH CONTROLS

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO.
41 40.17.161 TX10582
42 40.17.199 TX10610
43 40.27.200 TX10611
44 40.42.129 TX11123
45 48.35.122 TX16060
46 NUT-PN 20 TX50255
47 NUT-PN 123 TX50202
48 NUT-PN 112 TX50155
49 STAS 1991-80 TX51690
50 STAS 1991-80 TX51666
51 STAS 1991-80 TX51612
52 NUT-PN 109 TX50100
53 STAS 4373-80 TX51621
54 NUT-PN 112 TX50151
55 NUT-PN 112 TX50159
56 NUT-PN 110 TX50114
57 NUT-PN 110 TX50588
58 STAS 5200-66 TX50423
59 STAS 5200-66 TX50416
60 STAS 5200 TX51614
61 STAS 5200-80 TX51615
62 STAS 5348-58 TX50486
63 STAS 5848-2-73 TX50439
65 STAS 7666/2-80 TX50493
66 STAS 7666/2-80 TX50494
67 STAS 8734-70A TX51000
68 NUT-PN 40 TX50685
69 NUT-PN 40 TX50305
70 STAS 9729/2-74 TX51845
75 NUT-PN 39 TX50915
86 48.35.177 TX163804
87 48,17.196 TX15054
88 48.17.197 TX15055
89 STAS 5200-80 TX52147
90 STAS 2731-51 TX50384
91 48.55.278 TX15984

DESCRIPTION

Screw
Cover
Ring
Pin
Stop

Greaser (45° Br. 1/8")
Circlip (7.2 x 0.8)

Nut (M12 x 1.5)
Cotter Pin (2 x 16)
Cotter Pin (2 x 25)

Cotter Pin (3.2 x 22)
Screw (M8 x 20)
Nut (M8)

Nut (M10x 1.25)
Nut (M14 x 1.5)

Screw (M10 x 1.25 x 20)
Screw (M16 x 1.5 x 30)
Washer (A8.4)

Washer (A10.5)

Washer (A12)

Washer (A20)
Ring 20

Ring 28
Washer (N8)
Washer (N10)

Rivet (5 x 9)

Pin (G34 x 24)

Pin (G5 x 24)

Pin (G86 x 26)
0O-Ring (80-22.2 x 3)

Bushing
Bushing
Bushing
Washer (A16)
Washer (N16)

Rod (DTC & SD-DTC Tractors)
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FRONT AXLES

2360 & 2360SD
2460 & 2460 SD
2510 & 2510 SD









FRONT AXLE -- ADJUSTABLE

2360, 2460, 2460 SD
2510, 2510 SD
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FRONT AXLE -- ADJUSTABLE

2360, 2460, 2460 SD

2510, 2510 SD
DET. NO.

VENDOR NO.

4007.30.030
31.30.158
4007.30.0302
4007.30.0318
40.30.914

31.30.047
4007.30.1007
4007.30.1015
31.30.1562
31.30.217

40.30.138
4007.30.1011
4007.30.1012
26.31.013
31.30.160

31.30.161
31.30.162
31.30.164
31.30.172
31.30.173

4009.30.1001
4007.30.0307
40.30.125
4007.30.1010
40.30.108

50.30.025
50.30.026
NUT-PN 21
NUT-PN 66
STAS 1991-80

STAS 1991-80
STAS 1991-80
STAS 4071-80
STAS 4074-80
STAS 4074-80

STAS 3921-80
NUT-PN 109
NUT-PN 109
STAS 4272-80

STAS 7666/2-80

STAS 7666/2-80

STAS t116-61
NUT-PN 109

LONG NO.

TX17087
TX12435
TX17088
TX17089
TX17090

TX15807
TX17091
TX17092
TX14027
TX14028

TX10845
TX17095
TX17096
TX12434
TX12436

TX12437
TX12438
TX12439
TX12440
TX12441

TX17097
TX17098
TX10842
TX17099
TX10830

TX17100
TX17101
TX50256
TX52099
TX51197

TX51212
TX51215
TX50160
TX51275
TX51273

TX50988
TX51043
TX50088
TX52128
TX50657

TX50495
TX50554
TX50066
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DESCRIPTION

Holder-Support R.H.
Bushing
Support-Holder L.H.
Track Rod Complete
Head

Boot

Pipe
Link-Stud
Screw (M12)
Clamp

Nut

Lever R.H.
Lever L.H.
Seal
Shield

Pin

Screw (M16 x 1.5 x 80)
Washer

Ring

Housing

Holder-Support
Axle-Tube
Bushing
Axle-Pin
Washer

Steering Knuckle R.H.
Steering Knuckle L.H.
Greaser (1/8")

Key (8 x 15)

Cotter Pin (3.2 x 25)

Cotter Pin (4 x 25)
Cotter Pin (4 x 36)
Nut (M16 x 1.5)
Nut (M12)

Nut (M16 x 1.5)

Bearing 51210 (50 x 78 x 22)

Screw (M12 x 1.2 x 90)
Screw (M16 x 1.5 x 70)
Screw (M16 x 1.5 x 115)
Washer (N12)

Washer (N16)
Greaser (A1)
Screw (M12 x 1.25 x 35)
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FRONT WHEEL HUB ASSEMBLY

2360, 2460, 2460 SD
2510, 2510 SD
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FRONT WHEEL HUB ASSEMBLY

2360, 2460, 2460 SD
2510, 2510 SD

DET. NO. VENDOR NO.
1 50.31.102
2 50.31.103
3 STAS 1991-65
4 31.31.141
5 31.31.142
6 STAS3820-59
7 50.31.100
8 STAS 3920/6-80
9 31.31.126
10 NUT-PN 19
11 STAS 7666/2-80
12 NUT-PN 110

LONG NO.

TX12574
TX12575
TX50776
TX12443
TX12444

TX50565
TX12573
TX50794
TX12442
TX50254

TX50492
TX50135
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DESCRIPTION

Cover

Gasket

Cotter Pin (5.6 x 60)
Nut

Washer

Bearing 32308 (40 x 90 x 35.25)
Hub

Bearing 32309 (45 x 100 x 38.25)
Seal

Greaser 1/8"

Washer (N6)
Screw (M6 x 12)
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FRONT DRIVE AXLE

2360 DTC & 2360 SD-DTC
2460 DTC & 2460 SD-DTC
2510 DTC & 2510 SD-DTC






FRONT DRIVE AXLE

2360 DTC
2460 DTC & 2460 SD-DTC
2510 DTC & 2510 SD-DTC

Axle Housing, Cardan Shaft
Linkage, Reduction Box Lever......... 127-128

Axle, Hub, Planetary Gear................. 129-132
Differential & Gear Drive.................. 133-134
Cardan Shaft (Breakdown,............... 135-136
Reduction Gear............oovvveeeeevveeenn. 137-140

Planetary Shaft (Breakdown)........... 141-142









FRONT DRIVE AXLE

AXLE HOUSING, CARDAN SHAFT, HAND BRAKE LEVER,
LINKAGE, REDUCTION BOX LEVER

2360 DTC, 2460 DTC, 2460 SD-DTC
2510 DTC, 2510 SD-DTC

2513 121
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FRONT DRIVE AXLE

AXLE HOUSING, CARDAN SHAFT, HAND BRAKE LEVER,
LINKAGE, REDUCTION BOX LEVER

2360 DTC, 2460 DTC, 2460 SD-DTC
2510 DTC, 2510 SD-DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 48.55.013 TX15846 Reduction Gear (See Page 137 for Breakdrown)
2 4110.55.1001 TX17335 Holder Suppont
6 48.55.018 TX16426 Hand Lever
7 48.55.021 TX15850 Shaft
8 48.55.064 TX16803 Shield
9 48.55.070 TX17340 Cardan Shaft B-55 (See Page 135 for Breakdown)
10 48.55.084 TX17341 Front Drive Axle (See Page 129 for Breakdown)
11 4117.55.0336 TX17336 Rod
12 31.30.047 TX15807 Bellows
13 48.55.335 TX17337 Rod End
14 48.55.219 TX15940 Bolt
15 48.55.220 TX15941 Link
16 48.55.222 TX15942 Screw (M10 x 1)

17 48.55.225 TX15943 Ring

18 48.55.226 TX15944 Gasket

19 40.42.109 TX11118 Handle

20 STAS 1991-80 TX51205 Cotter Pin (3.2 x 20)

21 STAS 1991-90 TX51215 Cotter Pin (4 x 36)

22 STAS 4074-80 TX50481 Nut (M16 x 1.5)

23 NUT-PN 109 TX50571 Screw (M12 x 1.25 x 100)
24 STAS 4272-80 TX51801 Screw (M16 x 1.5 x 65)
25 STAS 4373-80 TX51803 Nut (M22 x 1.5)

26 NUT-PN 110 TX50141 Screw (M8 x 14)

27 NUT-PN 110 TX50116 Screw (M10 x 1.25 x 25)
28 NUT-PN 110 TX50123 Screw (M12 x 1.25 x 30)
30 STAS 5200-66 TX50416 Washer (A10.5)

31 STAS 5200-80 TX51807 Washer (A14)

32 STAS 7666/2-80 TX50493 Washer (N8)

33 STAS 7666/2-80 TX50494 Washer (N10)

34 STAS 7666/2-80 TX50657 Washer (N12)

35 STAS 7666/2-80 TX50828 Washer (N14)

36 STAS 2731-51 TX50384 Washer (N16)

37 4117.55.0337 TX17344 Rod

38 STAS 1116-61 TX50554 Grease Fitting
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- FRONT DRIVE AXLE
AXLE, HUB, PLANETARY GEAR

2360 DTC, 2360 SD-DTC, 2460 DTC,
2460 SD-DTC, 2510 DTC, 2510 SD-DTC
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FRONT DRIVE AXLE

AXLE, HUB, PLANETARY GEAR

2360 DTC, 2360 SD-DTC, 2460 DTC,
2460 SD-DTC, 2510 DTC, 2510 SD-DTC

DET. NO.

Gbdawn -

OWOo~ym»

VENDOR NO.
48.55.034

48.55.073
48.55.097
48.55.037
48.55.038

48.55.051
48.55.316
48.55.325
48.55.362
48.55.318

48.55.104
48.55.105
48.55.106
48.55.107
48.55.108

48.55.308
48.55.309
48.55.109
48.56.110
48.55.111

48.556.112
48.55.113
48.55.114
48.55.115
48.55.116

48.55.117
48.55.118
48.55.119
48.55.120
48.55.121

48.55.122
48.55.133
48.55.134
48.55.135
48.55.158

48.55.330
48.55.331
48.55.332
48.55.333
48.55.164

NUT-PN 19
NUT-PN 39
NUT-PN 39
NUT-PN 43

LONG NO.

TX15859
TX17017
TX17347
TX15862
TX15863

TX15864
TX17000
TX17349
TX17350
TX52079

TX15875
TX15876
TX15877
TX15878
TX15879

TX16997
TX16998
TX15880
TX15881
TX15882

TX15883
TX15884
TX15885
TX15886
TX15887

TX15888
TX15889
TX15890
TX15891
TX15892

TX15893
TX15904
TX15905
TX15906
TX15927

TX17351
TX17352
TX17353
TX17339
TX15932

TX50254
TX51778
TX51780
TX50313

DESCRIPTION

Ditferential (See Page 133 for Break Down)

Housing

Planetary Assembly
Shaft

Hub

Shaft (B-55) (See Page 141 for Break Down)

Housing R.H.
Housing L.H.
Shaft (Bottom)
Shaft (Top)

Washer (0.10)
Washer (0.15)
Washer (0.20)
Washer (0.25)
Washer (0.30)

Washer (0.50)
Washer (1.00)
Guide

Support Holder
Gear Rim

Pinion

Ring

Spacer
Washer (1.8)
Washer (1.9)

Washer (2.0)
Washer (2.1)
Washer (2.2)
Washer (2.3)
Washer (2.4)

Washer (2.5)
Washer
Screw
Gasket
Bushing

Holder
Spider Pinion
Shaft
Washer
Bushing

Greaser (1/8")

Ring ("0" 80-80 x 2.62)
Ring ("0" 80-224 x 2.62)
Pin (Dia. 10 x 15)
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FRONT DRIVE AXLE
AXLE, HUB, PLANETARY GEAR

2360 DTC, 2360 SD-DTC, 2460 DTC
2460 SD-DTC, 2510 DTC, 2510 SD-DTC

|
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DET. NO.

31
32
33
34
35

36
37
38
39
40

4
42
43
44
45

46
47
48
49
51

53
55

56

57

FRONT DRIVE AXLE

AXLE, HUB, PLANETARY GEAR

2360 DTC, 2360 SD-DTC, 2460 DTC
2460 SD-DTC, 2510 DTC, 2510 SD-DTC

VENDOR NO.

NUT-PN 100
NUT-PN 101
STAS 6742-78
STAS 3920-80
STAS 7950/1-78

STAS 3041-80
STAS 3920-80
STAS 3920-80
NUT-PN 112
NUT-PN 110

NUT-PN 110
STAS 5815-77
STAS 5816-77
STAS 5848/2-73
STAS 5848/3-73

STAS 7666/2-80
STAS 7666/2-80
STAS 7950/1-78
STAS 7950/1-78
NUT-PN 122

NUT-PN 109
NUT-PN 116

NUT-PN103

NUT-PN 19

LONG NO. DESCRIPTION
TX50030 Plug (M22 x 1.5)
TX50034 Washer (22.2 x 28)
TX52154 Needle (4.29.8 ll)
TX52071 Bearing (30 x 62 x 21.25) (32206)
TX52072 Seal (58 x 80 x 10/F)
TX51791 Bearing (35 x 62 x 14) (6007)
TX51794 Bearing (70 x 110 x 25) (32014)
TX51795 Bearing (32016) (80 x 125 x 29)
TX50154 Nut (M12 x 1.25)
TX50710 Screw (M10 x 1.25 x 30)
TX50123 Screw (M12 x 1.25 x 30)
TX51809 Washer (MB 11)
TX51811 Nut (KM 11)
TX51567 Ring (35)
TX51815 Ring (62)
TX50494 Washer (N10)
TX50657 Washer (N12)
TX51820 Seal (40 x 62 x 12F)
TX51823 Seal (110 x 130 x 13F)
TX50201 Breather
TX50066 Screw (M12 x 1.25 x 35)
TX50482 Plug (M14 x 1.5)

(Goes with ltem 9 TX17350 Bottom)
TX52103 Washer (14.2/19)

(Goes with Item TX17350Bottom)
TX50254 Greaser (BR 1/3") (Goes with Iitem TX52079 Top)
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FRONT DRIVE AXLE

DIFFERENTIAL AND GEAR DRIVE
TX15859

2360 DTC, 2360 SD-DTC, 2460 DTC
2460 SD-DTC, 2510 DTC, 2510 SD-DTC
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FRONT DRIVE AXLE
DIFFERENTIAL AND GEAR DRIVE

2360 DTC, 2360 SD-DTC, 2460 DTC
2460 SD-DTC, 2510 DTC, 2510 SD-DTC

DET. NO.

WN 2t

XN

11
12
12

12
12
12
12
12

12
13
14
15
16

17
18
19
20
21

22
23
24
25
26

27
28
29
30
31

32
33

VENDOR NO.

48.55.139
48.55.140
48.55.141
NUT-PN 39
48.55.138

STAS 7666-66
STAS 4845-70
STAS 3920/5-73
STAS 7950/1-78
48.55.161

48.55.152
48.55.153
48.55.154
48.55.143
48.55.144

48.55.145
48.55.146
48.55.147
48.55.148
48.55.149

48.55.150
48.55.142
STAS 3920/5-73
48.55.042
STAS 3920/1-73

48.55.155
48.55.041
40.24.249
40.24.246
40.24.167

40.24.247
40.24.250
40.24.253
48.55.170
48.55.169

NUT-PN126
48.55.040
STAS 4272-70
NUT-PN 43
48.55.156

48.55.157
STAS 4845-70

TX15859
LONG NO. DESCRIPTION
TX15908 Adjustable Ring (0.1)
TX15909 Adjustable Ring (0.2)
TX15910 Adjustable Ring (0.5)
TX51779 O-Ring (80-110.72 x 3.53)
TX15901 Pinion Support
TX50657 Washer (MN12)
TX50123 Screw (M12 x 1.25 x 30)
TX51796 Bearing (31307) (35 x 80 x 22.75)
TX51775 Seal (50 x 80 x 10)
TX15920 Cover
TX15921 Flange
TX15922 Washer
TX15923 Special Nut (M18 x 1.5)
TX15912 Adjustable Washer (1.25)
TX15913 Adjustable Washer (1.30)
TX15914 Adjustable Washer (1.40)
TX15915 Adjustable Washer (1.50)
TX15916 Adjustable Washer (1.60)
TX15917 Adjustable Washer (1.65)
TX15918 Adjustable Washer (1.70)
TX15919 Adjustable Washer (1.80)
TX15911 Spacer
TX51797 Bearing (31309) (45 x 100 x 27.25)
TX15867 Ring & Pinion
TX51793 Bearing (32011) (55 x 90 x 23)
TX15924 Adjustable Nut
TX15866 Differential Assembly
TX15374 Washer
TX15370 Spider Pinion
TX10725 Ring (1.5)
TX15372 Planet Gear STG
TX15375 Pianetary Shaft
TX15809 Fixing Screw
TX15935 Planetary Pinion
TX15934 Differential Case
TX50548 Screw (M12 x 1.25 x 28)
TX15865 Differential Support
TX51749 Screw (M12 x 1.25 x 70)
TX51708 Pin (5x 12)
TX15925 Fixing Washer
TX15927 Fixing Washer
TX50114 Screw (M10 x 1.25 x 20)
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FRONT DRIVE AXLE
CARDAN SHAFT

2360 DTC, 2360 SD-DTC, 2460 DTC
2460 SD-DTC, 2510 DTC, 2510 SD-DTC

41 N 13 3

8 109
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FRONT DRIVE AXLE

2360 DTC, 2360 SD-DTC, 2460 DTC
2460 SD-DTC, 2510 DTC, 2510 SD-DTC

DET. NO.

VENDOR NO.

48.55.070
24.75.0985
240-22.01.210
240.22.01.310
240.22.01.311

246.22.01.312
240.22.01.313
461.22.01.0112
461.22.01.016
461.22.01.314

461.22.01.012
704.702B
STAS 1116-67
STAS 4071-54
NUT-PN 43

CARDAN SHAFT
LONG NO. DESCRIPTION
TX17340 Cardan Shaft
TX17356 Shaft-Cardan
TX12023 Fork
TX12358 Cross
Non/Serv Cross (Use Item 4)
Non/Serv Thrust Ring (Use Item 4)
Norn/Serv Seal (Use Item 4)
TX12017 Flange
TX12021 Screw (M10x 1. x 32)
TX12024 Plate
TX12681 Circlip
Non/Serv Bearing (Use item 4)
TX50554 Greaser (UA1)
TX50514 Nut (M10 x 1)
TX52095 Pin (80 x 25)
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FRONT DRIVE AXLE

REDUCTION GEAR
TX15846

2360 DTC, 2360 SD-DTC, 2460 DTC,
2460 SD-DTC, 2510 DTC, 2510 SD-DTC
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FRONT DRIVE AXLE

2360 DTC, 2460 DTC, 2460 SD-DTC
2510 DTC, 2510 SD-DTC

DET. NO.

VENDOR NO.

STAS 4272-70
STAS 7666-66
48.55.249
48.55.240
STAS 4071-69

STAS 4272-70
48.55.264
NUT-PN 39
48.55.251
48.55.267

STAS 1012-71
48.55.253
48.55.257
48.55.248
48.55.206

NUT-PN 43
48.55.252
48.55.263
48.55.032
48.55.269

STAS 9729/2-74
NUT-PN 43
NUT-PN 43
48.55.268
48.55.259

48.55.255
48.55.260
48.55.247
48.55.029
48.55.246

48.55.256

STAS 4845-70
48.55.241

STAS 7950/1-78

STAS 5848/3-73 85

STAS 3041/3-68
48.55.239

STAS 9729/2-74
NUT-PN 100
48.55.250

REDUCTION GEAR
TX15846

LONG NO. DESCRIPTION
TX51798 Screw (M10 x 1.25 x 65)
TX50494 Washer (MN10)
TX15956 Shaft
TX15948 Cover
TX50151 Nut (M10 x 1.25)
TX50059 Screw (M10 x 1.25 x 40)
TX15971 Ring
TX50512 O-Ring (80-17.13 x 2.62)
TX15958 Lever
TX15974 Spring
TX51789 Key (6x9)
TX15960 Blocking Piece
TX15964 Push Rod
TX15955 Lever
TX15973 Retaining Spring
TX51781 Pin (Dia. 12 x 20)
TX15959 Connector
TX15970 Spacer Ring
TX15857 Casing
TX15976 Pin
TX51636 Sleeve-Clamping (GAS5 x 24)
TX50917 Centering Pin (Dia. 12 x 40)
TX50313 Centering Pin (Dia. 10 x 15
TX15975 Case
TX15966 Cover Gasket
TX15962 Primary Guide
TX15967 Bolt
TX15954 Rear Plate
TX15856 Friction Disc
TX15953 Front Base
TX15963 Secondary Guide
TX50116 Screw (M10 x 1.25 x 25)
TX15949 Shaft ,
TX51822 Seal (57 x 85 x 12/F)
TX51819 Flex Ring
TX50634 Bearing (45 x 85 x 19)
TX15947 Bushing
TX51637 Sleeve-Clamping
TX50030 Plug Drain, Magnetic
TX15957 Lever
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FRONT DRIVE AXLE
REDUCTION GEAR
TX15846

2360 DTC, 2460 DTC, 2460 SD-DTC
2510 DTC, 2510 SD-DTC
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FRONT DRIVE AXLE

2360 DTC, 2460 DTC, 2460 SD-DTC
2510 DTC, 2510 SD-DTC

DET. NO.

41
42
43
44
45

46
47
48
49
49A

50
51
52
53
54

55
56
57
58
59

60
61
62
63

VENDOR NO.

NUT-PN 103
48.55.265
NUT-PN 39
STAS 5906-76
42.53.113

48.55.236
48.55.033
48.55.237
STAS 7666-66
STAS 4845-70

48.55.258
STAS 4071-69
STAS 3041/60

NUT-PN 39 80-66

48.55.254

STAS 5848/3-73
48.55.262

STAS 5848-58
48.55.243
48.55.242

NUT-PN 123
48.55.261
48.55.244
NUT-PN 103

REDUCTION GEAR

TX15846

LONG NO. DESCRIPTION

TX50045 Washer (22.2/27)

TX15972. Ring

TX50290 0-Ring (80-15.88 x 2.62)

TX50446 Ball (11/32 + 2 (+16)

TX11953 Spring

TX15945 Gate

TX15858 Lever

TX15946 Plate

TX50493 Washer (MN8)

TX50146 Screw (M8 x 30)

TX15965 Regulating Bolt

TX50157 Nut (M14 x 1.5)

TX50647 Bearing (30 x 72 x 19)

TX51777 O-Ring (35 x 2.62)

TX15961 Cover

TX51817 Flex Ring (75)

TX15969 Deflector

TX51589 Ring-Snap (45)

TX15951 Coupling Sleeve

TX15950 Gear

TX51782 Circlip (SI-67 x 3)

TX15968 Ring

TX15952 Friction Disc

TX50041 Washer (14.2/18)
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PLANETARY SHAFT
TX15864

2360 DTC, 2460 DTC, 2460 SD-DTC
2510 DTC, 2510 SD-DTC
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PLANETARY SHAFT

TX15864

2360 DTC, 2460 DTC, 2460 SD-DTC

2510 DTC, 2510 SD-DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTY.
1 48.55.174 TX16741 Shaft LH (20 1/2" Long) 1
2 48.55.175 TX16740 Shaft RH (10 1/4") 1
3 48.55.176 TX16742 Union Connector 1
4 48.55.177 TX16743 Cross 2
5 48.55.178 TX16744 Ring 8
6 48.55.1179 TX16745 Ring 8
7 48.55.180 TX16746 Gasket 8
8 704.702-B TX16747 Bearing 8
9 461.250.1510 TX12358 Cross 2

NOTE: ltems 4, 5, 6, 7 and 8 are original equipment. When replacing the whole cross bearing use
item 9, TX12358, There is no break Down on TX12358.
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STEERING SYSTEM -
HYDROSTATIC

2360,
2460, 2460 SD, 2460 DTC
2510, 2510 DTC






